priri S R

FOSW50 X % FOSW60 X % FOSW70 X %
50M3D- B4 SO0M3D- &t 44 50M3D- EFHH M
000000 Lifting part 000000 Lifting part 000000 Lifting part
SOW—ZOOOOO f‘;‘ib}f’ié?ﬁ 50W-200000 %Z"b’%% 50W-200000 {?Z‘jj}fiﬁ
Driving system - Driving system Driving system
5S0W-300000 i'j]jj%ijﬁ 50W-300000 z‘j])'],%éj’ﬁ 50W-300000 i;bj] A4
Drive system Drive system Drive system
o000 THE _010000 THE o000 THE
S0W-01 Counter balance 60wW-01 Counter balance 70W-01 Counter balance
sow-400000 JFAE isow ago000 FERE oow g0 HARL
Steering system Steering system - Steering system
ERRSR EHRSR ERRG
50W-500000 Truck body S0W-500000 Truck body 50W-500000 Truck body
system system system
00000 ARG 00000 RAFRL BYRG
S0W-6 Control system S0W-6 Control system 30W-600000 Control system
BIERS BIERS BIER G
50W-700000 Hydraulic 50W-700000 Hydraulic 50W-700000 Hydraulic
system system system
800000 BRARL 00000 ERRG 00000 BIREGE
S0W-8 Electrical system S0W-8 Electrical system S0W-8 Electrical system
FO5V50 X % FOSV60 X % FO5V70 X %
EFHHH & THH ETHE G
50M3D-000000 Lifting part 50M3D-000000 Lifting part 7M3-00000 Lifting part
S0W-200000 ﬂ%z‘jfj?—lé}ﬁ 50W-200000 ﬁﬁj}g% S0W-200000 f?iﬂ%%
Drlv1ng system Driving system Driving system
sov-300000 AL sov-300000 IARE 5oy 309009 BARE
Drive system Drive system Drive system
_010000 TH®E o000 THE o000 THE
S0W-01 Counter balance 60W-01 . Counter balance 70W-01 Counter balance
50W-400000 %ﬁﬂ.’%% 50W—-400000 ﬁé[‘ﬁ].,%g}ﬁ 50W-400000 %Fﬂ?&ﬁ
Steering system Steering system Steering system
FHRE EHERG ERRG
S0W-500000 Truck body S0W-500000 Truck body S0W-500000 Truck body
system system system
BIERG BIERGE BERGE
50W-700000 Hydraulic 50W-700000 Hydraulic 50W-700000 Hydraulic
system ’ system system
_g00000 BAERH _800000 BAREA 00000 BARE
S0V-8 Electrical system >0V-8 Electrical system S0V-8 Electrical system




CPCD50H X % CPCD60H X % CDCD70H X %
EF A B BT EFHH M
50M3D-000000 Lifting part 50M3D-000000 Lifting part 7M3-000000 Lifting part
00000 BB RYS 00000 TR ooooo TEHRE
SODH_Z Driving system S0DH-2 Driving system 70DH-2 Driving system
BHRGE CIRIES BhES
50DH-300000 pive system 50DH-300000 Drive system 50DH-300000 Drive system
V&= o000 THE o000 THE
50W-010000  Counter balance [80W—01 Counter balance 70w-01 Counter balance
RS 00000 HARL 00000 FHERS
S0W-4 Steering system S0W-4 Steering system SOW-4 Steering system
FERA EHRE FHR%
50DH-500000 Truck body 50DH-500000 Truck body 50DH-500000 Truck body
system system system
BRARG 00000 FARSE 600000 RARL
50DH-600000  Contro] system S0DH-6 Control system S0DH- Control system
W R WE R 5 ARG
50DH-700000 Hydraulic 50DH-700000 Hydraulic 50DH-700000 Hydraulic
system system system
BARS G Y GRS
50DH-800000 glectrical system 50DH-800000 Electrical system 50DH-800000 Electrical system
CPCD50HA X% CPCD60HA X % CDCD70HA X %
EFHH EFHH A B
50M3D-000000 Lifting part 50M3D-000000 Lifting part 7M3-000000 Lifting part
50DH-200000 fesn 75 50DH-200000 fesi %5 70DH-200000 fesi R4
Driving system Driving system Driving system
50DHA-300000 gbj] A5 50DHA-300000 ﬁjjj 25 50DHA-300000 gb.jj A5
Drive system Drive system Drive system
0000 THE o000 THE _o10000 THE
S0W-01 Counter balance 60W-01 Counter balance 70w-01 Counter balance
s0W—400000 PIRA sow-400000 ARG SOW-400000 TiPIRLE
Steering system Steering system Steering system
EHRG ERRG EHBRL
50DH-500000 Truck body 50DH-500000 Truck body 50DH-500000 Truck body
system system system
600000 ARG 600000 RARL 00000 RFARL
SODHA- Control system SO0DHA Control system SODHA- Control system
BERS BERS BERG
50DHA-700000 Hydraulic 50DHA-700000 Hydraulic 50DHA-700000 Hydraulic
system system ' system
00000 BRERE 00000 BRERLE o000 BARA
SODHA-8 Electrical system S0DHA-8 Electrical system SODHA-8 Electrical system




CPCD50HB X % CPCD60HB X % CDCD70HB X %
EIA R R
50M3D-000000 Lifting part 50M3D-000000 Lifting part 7M3-000000 Lifting part
L EED : e R4 Y
50DH-200000 Driving system 50DH-200000 Driving system 70DH-200000 Driving system
HHRGE BWHERS ARG
50DHB-300000 p ;e system 50DHB-300000 Drive system 50DHB-300000 Drive system
o000 THE o000 THE o000 THE
30w-01 Counter balance [6OW—01 Counter balance 70W-01 Counter balance
RS 00000 HHARS 00000 TFelRL
S0W~-400000 Steering system S0W-4 Steering system S0W-4 Steering system
50DHW14- fm%kggﬁdy S50DHW14- fm%l;%}if dy S50DHW14- fru% k/%l% dy
500000 system 3 system 3 system
BYURG 600000 FARY 00000 FARL
SODHB-600000 ¢ opiro] system SODHB- Control system S0DHB-6 Control system
W R 5 W R 5 RS
50DHB-700000 Hydraulic 50DHB-700000 Hydraulic 50DHB-700000 Hydraulic
system system system
00000 MRS 00000 EARE 00000 EARE
SODHB-8 Electrical system SODHB-8 Electrical system SODHB-8 Electrical system
CPCD50HW14 X % CPCD60HW 14 X % CDCD70HW14 X %
‘TN EIHA M EFA M
50M3D-000000 Lifting part 50M3D-000000 Lifting part 7M3-000000 Lifting part
S50DHW14- &3R4 50DHW14- 3R % T0DHW14-  f£#A%
200000 Driving system (200000 Driving system (200000 Driving system
50DHW14-  BHR% S0DHW14-  FHFR% 50DHW14-  FHR%
300000 Drive system 300000 Drive system 300000 Drive system
o000 THE o000 THE oo THE
S0W-01 Counter balance 60W-01 Counter balance 70W-010000 Counter balance
50W-400000 Tl R 5 50W-400000 REIRG 50W-400000 HEAG
Steering system Steering system Steerirg system
50DHW14- Tirf:'kg\lfdy S50DHW14- T%u%k%\ liﬁdy S0DHW 14— 'I%ru%:k%\ b%ﬁdy
3 system 3 system 5 system
600000 FARL 600000 FARL 00006 RFAFRG
S0DH- Control system S0DH- Control system S0DH-6 ” Control system
BERS BERS BERS
50DH-700000 Hydraulic 5S0DH-700000 Hydraulic 50DH-700000 Hydraulic
system system system
50DHW 14~ BERE SODHW14-  BER%S 50DHW14-  BSKR%
800000 Electrical system |800000 Electrical system 800000 Electrical system




A 1
Fig.1

&2
Fig.2
K3
Fig.3
K4
Fig.4

A5
Fig.5
Kl 6
Fig.6

7
Fig.7

Al 8
Fig.8
&9
Fig.9

A 10
Fig.10

& 11
Fig.11

K 12
Fig.12

Al 13
Fig.13

K 14
Fig.14

| 15
Fig.15

& 16
Fig.16

A 17
Fig.17

K 18
Fig.18

A 19
Fig.19

50W-010000
60W-010000
70W-010000

50W-200000

50DH-200000
70DH-200000

50DHW14-200000
70DHW 14-200000

50CDA-210000

S0DCW18-
210000

50CDA-210000

05300G

051000A

50CDA-213000

CPCD50H-2201-
010A

S0W-300000

50V-300000

50DH-300000

5S0DHA-300000

50DHB-300000

5S0DHW14-300000

50DH-310000
50W-310000

H x

Contents

Counter balance

Driving system

Driving system

Driving system

Drive axle

Drive axle

Drive axle body
OB

Hub drive axle assembly

Final drive assembly

Hand brake assembly

Wheel assembly

Drive shaft assembly

Drive system

Drive system

Drive system

Drive system

Drive system

Drive system

Air inlet system

- 10

12

14

- 16

20

24

28

30

32

. 34

36

38

- 40

. 42



& 20
Fig.20

B 21
Fig.21

| 22
Fig.22
& 23
Fig.23

& 24
Fig.24

A 25
Fig.25

& 26
Fig.26

A 27
Fig.27

A 28
Fig.28

A 29
Fig.29

A 30
Fig.30

A 31
Fig.31

A 32
Fig.32

A 33
Fig.33

& 34
Fig.34

K 35
Fig.35

A 36
Fig.36

g 37
Fig.37

& 38
Fig.38

& 39
Fig.39

50V-310000

50DHA-310000
50DHB-310000

S50DHW14-310000

50W-320000

50V-320000

S0DH-320000

S50DHA-320000

50DHB-320000

50DHW14-320000

50W-330000
50DH-330000

50V-330000

S0DHA-330000

50DHB-330000

50DHW14-330000

50V-340000

50W-340000

50DH-340000

50DHA-340000

50DHB-340000

50W-410000

Air inlet system

Air inlet system

Air inlet system

Exhaust system

Exhaust system

Exhaust system

Exhaust system

Exhaust system

Exhaust system

Cooling system

Cooling system

Cooling system

Cooling system

Cooling system

Engine fuel system

Engine fuel system

Engine fuel system

Engine fuel system

Engine fuel system

Steering axle

- 46

. 48

- 50

52

54

- 56

- 58

- 60

- 62

- 66

68

70

72

74

76

- 78

- 80

82



& 40
Fig.40

& 41
Fig.41

K 42
Fig.42

43
Fig.43

A 44
Fig.44

A 45
Fig.45

& 46
Fig.46

B 47
Fig.47

7 48
Fig.48

A 49
Fig.49

& 50
Fig.50

A 51
Fig.51

& 52
Fig.52

A 53
Fig.53

A 54
Fig.54

& 55
Fig.55
56
Fig.56

A 57
Fig.57

& 58
Fig.58

& 59
Fig.59

50W-411000

50W-420000

S0W-500000
50DH-500000

50W-500000

50DH-500000

50W-500000
50DH-500000

50DH-520000

50W-550000

50W-610000

50DH-610000

50W-620000

50V-620000

50DH-620000

50DHA-620000

S0DHB-610000

50W-630000

50DH-630000

50W-640000

50DH-640000

50DC-650000

50W-710000

Egﬁﬂﬂﬂﬁrn.u.".".".n.n.".n.".“.".".".".“.u."."...".".

Steering cylinder

L A

Steering device

Truck body system( I )

Truck body system(II )

Truck body system (')

Instrument panel

Overhead guard

RIESE Gk ., R R NI C T TPV OUNON PRt

Brake and inching control

BT GBI e veereemrrrnorseeeerrree e eemeen e eeeee e

Brake and inching control

S E. | IR PPRRP

Throttle control

Throttle control

Throttle control

Throttle -control

Throttle control

Handle control

Handle control

B [ | s

Change over control

A C1E Y| ORI

Change over control

Extinguishment control

BEBRIBIHR L -+ vevvoeeeesenee e s et ettt

Multi-way valve control

----------------------

88

- 90

94

96

100

102

104

106

-110

114

116

--+118

122

126

130

132

134

---136

140

142



A 60
Fig.60

& 61
Fig.61

A 62
Fig.62
A 63
Fig.63

& 64
Fig.64

A 65
Fig.65

A 66
Fig.66

A 67
Fig.67

A 68
Fig.68

& 69
Fig.69

& 70
Fig.70

A 71
Fig.71

7 72
Fig.72

& 73
Fig.73

A 74
Fig.74

A 75
Fig.75

& 76
Fig.76

& 77
Fig.77

A 78
Fig.78

A 79
Fig.79

50DH-710000

50W-720000

50DH-720000

50W-730000
50DHA-730000

50DHB-730000

50W-730000
50DHA-730000

50DHB-730000

50W-740000
50DH-740000

50DHA-740000

50DHB-740000

50W-751000

50DH-751000

50W-752000A
50DH-752000A

50W-753000

50W-800000

50V-800000

50DH-800000

50DHA-800000

50DHB-800000

Multi-way valve control

Booster piping assembly

Booster piping assembly

Steering oil pipe( I )

%Iﬁjm%(_).

Steering oil pipe( I )

%rﬁj?ﬂa%(:).. D

Steering oil pipe( 1)

%[’Ej‘?ﬂi%(:) Ceeesessesssesesncstessstesesnsstentarasesennes

Steering oil pipe( I )

Torque converter oil cooling piping assembly

Torque converter oil cooling piping assembly

Torque converter oil cooling piping assembly

Oil pump assembly

Oil pump assembly

Oil pipe assembly

TR T B R e veeressomsermrsmenmernnsnenanns

Tube assembly,tilting

Electrical system

Electrical system

Electrical system

Electrical system

Electrical system

Electrical system

146

150

152

154

156

158

160

162

164

166

168

170

172

174

180

186

198

204



Al 80
Fig.80

A 81
Fig.81

K 82
Fig.82
P 83
Fig.83

K 84
Fig.84

& 85
Fig.85

&l 86
Fig.86

Al 87
Fig.87

&l 88
Fig.88

A 89
Fig.89

&l 90
Fig.90

A 91
Fig91

& 92
Fig.92

A 93
Fig.93

Kl 94
Fig.94

& 95
Fig.95

&l 96
Fig.96

& 97
Fig.97

&l 98
Fig.98

50M3D-000000

7M3-000000

50M3D-100000

7M3-100000

5S0M3D-200000

TM3-200000

5S0M3D-300000

TM3-300000

50M3D-400000

50M3C-500000
50M3C-600000

7M3-500000
7M3-600000

S0M3D-700000

50M3D-700000

S0M3D-700000

7M3-700000

7M3-700000

7M3-700000

50M3D-800000

7M3-800000

Lifting part

Lifting part

BRI v e oot

Outside mast

;Frj;g.n.".".".“.".n.u.".“.".".“...”...“...“.

Outside mast

Inside mast

Inside mast

Fork shelf

Fork shelf

B ET v vvvvevnnreneenns

Tilting cylinder
B T Mt

Lift jack,right
Lift jack,left

ey b ikl

Lift jack,right
Lift jack,left

Oil pipe system( I )

Oil pipe system(II )

BEBERGE () erevererermrnnnnnnnenennnns

Oil pipe system(Ill)

Oil pipe system( I )

=3 S Gl T SR

Oil pipe system( II )

BREBRLE (=) ervrrrnnrrenenenens

Oil pipe system(Il)

Chain

Chain

---214
---216
---218
02220
-224
--226
---228
-230

234

236

-238

eee240

242

246
248
+++250

252

254



K1 50W-010000
Fig.1 60W-010000 F#E Counter balance
70W-010000




 50W-010000
60W-010000 Y#5HE Counter balance

70W-010000
Fs R 5 % PR HE| & o
Item Part No. Description Q’ty | Remarks
50W-010001
1 | 60W-010001 SR Counter balance 1
70W-010001
2 | 50W-020000 Wi 44 Towing pin 1
3 | 50CDA-000004 EraYicl Washer 4
4 | GB7244-87 8 30 Washer 4
i M30x216 5 mi A
5 |GB5782-86 e M30x276 Bolt 2 6 mi /A
14 M30x370 7 i F
6 |GB6170-86 ®H: M30 Nut 2




K 2 50W-200000 f£3h1%&% Driving system
Fig.2

814




50W-200000 4£3h%& %4 Driving system

s r % % R BE &
Item Part No. Description Q’ty | Remarks
1. .|50DCW18-210000 IR ZhBF Drive axle 1
2’ 50DCW18-200001 | Z¥ 4 Yoke 1
3 | 37005 4K000 & shih B Connect shaft 1
4 1122219061 B 752 37 B Insulator 2
5 | GB5783-86 2 M12x30 Bolt 8
6 | GB93-87 HpE 12 Washer 10
7 | GB6171-86 12 M10x1.25 Nut 4
8 | GB93-87 #pE 10 Washer 24
9 | 50W-220000 XA £ ST 3R Elr{acket transmission mounting| 1
10 | GB5783-86 12 M14x45 Bolt 4
11 | GB93-87 #HE 14 Washer 4
12 | 50W-200001 gralic Washer 4
13 | 310204K100 WA Transmission 1
14 | GB5783-86 2 M10x25 Bolt 10
15 | GB5783-86 2 M10x40 Bolt 10
16 | 50W-210000 A4 ST 5 glizlicket transmission mounting| 1
17 | S0DH-201000 T ER Plate trans—mounting 2
18 | GB5786-86 12 M12x1.25x30 Bolt 2
19 | S0DH-300001 o Spacer 2




K3 50DH-200000
Fig.3 70DH-200000

fZ8h &4 Driving system




50DH-200000

~0DH-200000 181 &4 Driving system
Fs ft 5 % PR e £ B
Item Part No. Description Q'ty Remarks
1 |50CDA-210000 | BK3h#F Drive axle 1
2 | 50CDA-200001 | E#e M14 Bolt 4
3 | CPCD50H-2201- | f&3h%hH Drive shaft assembly 1
010A
4 | GB93-87 Hhig 14 Washer 8
5 | GB6170-86 21 M14 Nut 4
6 | GB5786-86 #2# M12x1.25x30  Bolt 2
7 | GB93-87 Hhg 12 Washer 8
8 |50DH-300001 |} Spacer 2
9 |50DH-302000 | 2% whik Insulator 2
10 | GB5783-86 2H M12x35 Bolt 6
11 | 5S0DH-220000 WAL X Bracket transmission 1
mounting LH
12| GB5783-86 2 M14x45 Bolt 4
13 | 50W-200001 £ 5] Washer 4
14 | 5S0DH-201000 | ¥4 Plate transmission 2
mounting
e - - O
16 | GB5783-86 2 M10x25 Bolt 12
17 | GB93-87 #HpE 10 Washer 28
18 | 50CDA-200007 |# Kk Spacer 1
19 | 50CDA-200004 | #%& Bushing 1
20 | GB5783-96 21 M10x30 Bolt 12
21 | GB6171-86 B4 MI0x1.25  Nut 4
22 | 50DH-210000 XA B Bracket transmission| ]
mounting RH
23 | 30DHB-510001 | HLEREER Clap 1
24| GB3786-86 i 47(109 8) 4




& 4 50DHW14-200000
Fig.4 70DHW14-200000

&8 &4 Driving system




& 4

50DHW14-200000

B Driving system

Fig.4 70DHW 14-200000
F5 fr 5 % R el & »
Item Part No. Description Q’ty | Remarks
.1 |50CDA-210000 | IEZh#% Drive axle 1
2 | 50CDA-200001 2 M14 Bolt 4
3 | CPCD50H-2201- | {&3hh &k Drive shaft assembly 1
010A
4 |GB93-87 #E 14 Washer 8
5 | GB6170-86., 2 M14 Nut 4
6 | GB5786-86 #2# M12x1.25x30 Bolt 2
7 | GB93-87 HE 12 Washer 8
8 | 50DH-300001 92 Spacer 2
9 | 50DH-302000 28 ¥hii Insulator 2
10 | GB5783-86 24 M12x35 Bolt 6
11 | 50DH-220000 XUAE e 37 3R Bracket transmission 1
mounting LH
12 | GB5783-86 B M14x45 Bolt 4
13 | 50W-200001 g Washer 4
14 | SODH-201000 | syt Plate transmission mounting | 2
15 | Pt WAMEBHAEA  Transmission P e
16 | GB5783-86 B M10x25 Bolt 12
17 | GB93-87 &®HE 10 Washer 28
18 | 50CDA-200007 | &K Spacer 1
19 | 50CDA-200004 | #%E Bushing 1
20 | GB5783-96 | #2# M10x30 Bolt 12
21 | GB6171-86 28 MI10x1.25  Nut 4
22 | 50DH-210000 WA A e Bracket transmission 1
mounting RH
23 |30DHB-510001 | HBZRFEER Clap 1
24 | GB5786-86 ﬁﬁxﬂ(wg ) Bolt 4




" 5 50CDA-210000 IKzh#HF Drive axle
Fig.5

.10 -



50CDA-210000

IXZh#HF Drive axle

F5 f 5 £ R R & =
Item Part No. Description Q'ty | Remarks
L R B Wheel assembly 4

2 50CDA-211000 | BKzh#F Lk Drive axle 1

3 |50CDA-213000 | FHEHR Hand brake assembly | 1

4 |GB27-88 B4 (109 21)M24x85  Bolt 10

5 | GB7244-87 $#HE 24 Washer 10

6 | GB6170-86 423 (10 2% )M24 Nut 10

<11 -



&l 6 50DCW18-210000 IZKBHF Drive axle
Fig.6

.12 -



50DCW18-210000 ZEzh#F Drive axle

FE R B I S g & I
Item Part No. Description Q’ty | Remarks
1 ERER Wheel assembly 4

2 | 50CDA-211000 | BE#h#F 44k " Drive axle 1

3 | GB27-88 $242 (10.9 %) M24x85 Bolt 10

4 | GB7244-87 $HpE 24 Washer 10

5 | GB6170-86 23 (10 42) M24 Nut 10

.13 -



& 7 50CDA-210000 3Kzt FE4k Drive axle body
Fig.7

.14 -



50CDA-210000 IRZh#FFEIK Drive axle body

FS fr 5 & i nE & X
Item Part No. Description Q’ty | Remarks
-1 |053000G 2H R Hub drive axle assembly | 2

2 | 50CDA*214000 HahIERCE) Right brake 1

3 | 051000A EH B Final drive assembly 1

4 | 50CDA*215000 HE®ER(E) Left brake 1

.15 -



K 8 | 05300G # 15 Hub drive axle assembly
Fig.8

.16 -



05300G # & Hub drive axle assembly

F5 R 5 £ ® BE & &
Ttem Part No. Description Q'ty | Remarks
-1 | Q/8B220-77 AR M14x1.5 Plug 1
2 | JB1002-77 #E 14 Washer 1
3 | Q61401 B 724"-27 Plug 1
4 | 053017 # Cover 1
5 | GB5783-86 12 M10x20 Bolt 6
6 | GB859-87 BEEE 10 Spring washer 6
7 | 053019 B Spacer 1
8 | GB5783-86 B M12x35 Bolt 15
9 | GB93-87 HMEHE 12 Spring washer 15
10 | 053015 TR Carrier—pinion gear 1
11 | 053022 B Shaft 3
12 | GB308-77 MmEk 1" Ball 3
13 | 053016 0 ®E O-ring 1
14 | 053023 # Spacer 6
15 | 053020 = Sleeve 6
16 | 053021 TENR Gear—pinion 3
17 |053018 RE Ipacer 1
18 | 053006B P Ring 1
19 | GB1235-76 O AU 105x3.1 O-ring 1
20 | 053002 g Bolt 12
21 | 053005 P & Washer—ring gear 1
22 | HG4-692-67 g ) Oil seal 1
SG120x150x14

23 | 053003 HES Drum-brake 1
24 | GB297-84 A& 7520 Bearing 1

.17 -



05300G

& 8

#3158 Hub drive axle assembly

Fig.8

.18 -



05300G #3ih B Hub drive axle assembly

F5 R 5 ¥4 P HE & B
Item Part No. Description Q’ty | Remarks
25 | 053011B B . Hub 1

26 | 053007 W8 A Nut 10

27 | 053008 [B:E8 12 Stud 10

28 [ 053009 12 Nut 10

29 | 053010 123 Nut 10

30 | GB297-84 Bhi& 7521 Bearing 1

31 | 053013 H B Gear ring 1

32 | 053014 L2843 Nut 1

33 | 053004 W Plate 1

34 | GB93-87 B 8 Spring washer 2

35 | GB5783-86 2 M8x25 Bolt 2

.19 .



K9 051000A F @ pk Final drive assembly
Fig.9

.20 -



051000A FWw S pt Final drive assembly

F5 A= % N WE & O
Item Part No. Description Q’ty | Remarks
1. | 051010 ZHAR LT Left case,differential 1
2 | GB21-76 $24 M10x18-Q Bolt 4
3 | 051002 i 2 Lock plate 2
4 |051003 1F 3B Finger-lock 2
5 |051013 RS Bearing cover 2
6 |051004 H Shim 2
7 | 051005 Ao G5 Side gear 2
8 |051025 +F 4 Shaft—pinion mate 1
9 |051008 AR HEA 155 Driuen gear final drive | 1
10 | 051007 ERBAHT Right case differential | 1
11 | 051012 Bl Lock plate 4
12 | 051011 25 M16x94 Bolt 4
13 | 051006 24 M14x1.5-69 Bolt 12
14 | GB93-76 $E 14 Washer 12
15 | 051001 [R5 Nut 2
16 | GB297-64 WP B4R FH& 7514 Bearing 2
17 | 051027 EEER Differential 4
18 | 051026 . Shim 4
19 | GB894-76 P4pE 25 Snap ring 1
20 | GB283-64 #h7& 102605 Bearing 1
21 | 051015B F e Driue gear final-drive | 1
22 | GB297-64 TR 4ER FaiAA 7310 Bearing 1
23 1051028 BE T Case differential 1
22
24 051032 VAR Adjust shim 14

.21 -



K9 051000A FE W &4 Final drive assembly
Fig.9

™
o
- 2,
o
o
o4
(32]
-
o
(=3
o P
G
o %
o~N %,
<
N
]
o™
w
~N
un
o™~
[- =] 7 )
\’\"\\} LS ! “!HOX&‘) 3 (%)
S g Mg @—=
| — B
o \
=]
«®
w
-
=
™

.22 .



051000A F@w B Final drive assembly

FE f % % 7S nE & o
Item Part No. Description Q’ty | Remarks
25 | 051014A HhREE Bearing seat 1

26 | GB297-64 BORHER T A 7309 Bearing 1

27 | HG4-692-67 BEH SG60x90x12  Oil seal 1

28 | GB93-76 #E 12 Washer 18

29 | GB30-76 2 M12x55 Bolt 6

30 | 051030B FHZHZE Braket parking brake 1

31 | GB1235-76 O REHE 45x3.1 O-ring 1

32 | 051031B fRE Spacer 1

33 | GB810-88 R 4E £ M24x1.5 Nut 2

34 | GB858-88 i 24 Washer 1

19

35 05103(1) RS Adjust shim 14

36 | 051018 e Shim 1

37 | 051009 ##E M12x80 Bolt 12

.23.



K 10 50CDA-213000 FHZ% L % Hand brake assembly
Fig.10

<24 .



50CDA-213000 F#|% &2 Hand brake assembly

F5 B % FR e & B
Item Part No. Description Q'ty | Remarks
1' | Q1601025 e Bolt 2
2 | Q40310 2L 4 P Spring washer 5
3 |3507C-025 SIS Brake drum 1
4 |30507C-028 K% Yoke 1
5 |3507C-027 HEH M EMER  Bolt 4
6 |3507C-034 BB E A%  Retracting spring 1
-7 Q43122 Hhaa A Lock piece 2
8 |3507C-042 T 7 ) 5 B Ay 2 Washer 2
9 |3507C-041 Bk 7 4] 5 B Bl Brake shoe shaft 2
10 | GB5783-86 A M12x50 Bolt 5
11 | Q9002 W EEL Vent plug 1
12 | GB93-87 $pE 12 Washer 5
13 | Q72855580 M (SG55x80x12)  Oil seal 1
14 | 3507C-061 W H B Brake disk 1
15 | Q40316 B Spring washer 2
16 | Q35016 =] 8 Nut 2
17 |3507C-071 A B Oil ring 1
18 | 3507C-066 B SIS RAR TR Gasket 1
19 | Q1601260 e Bolt 1
20 | Q1601032 s Bolt 1
21 | 3507D-054 i b g e s Rocker arm 1
22 | Q43128 PG A Lock piece 1
23 | 3507C-063 HEHHNBIE Bush 1

.25 .



A 10 50CDA-213000 F#)% @it Hand brake assembly
Fig.10

(-]
—

<26 -



50CDA-213000 F#]% 2 i Hand brake assembly

s (A= % 7R BE & =
Item Part No. Description Q’ty | Remarks
24 | 3507D-065 HEH AT Support 1
25 |3507C-051 TE 7 8 3 MY R Shaft 1
26 | 3507C-067 P4 2 Disc 1
27 | 3507C-056 RRALA Location piece 2
28 |3507C-039 AL Roller shaft 2
29 |3507C-038 A Roller 4
30 | Q43114 3 P 24 Retaining ring 2
31 | Q1600810 A Bolt 2
32 | Q40308 B E Spring washer 2
33 | 3507C-046 A ZEBGET  Rivet 16
34 | 3507C-037 Tk % ) Zh R 4 Brake lining 2
35 | 3507C-035 T 25 5 3 B B AR Brake shoe assembly 2
36 |3507C-029 M BF Oil ring 1
37 | GB93-87 #E 14 Washer 4
38 | GB6171-86 ¥ M14x1.5 Nut 4

«27 .



K11 Zig ML Wheel assembly
Fig.11

.28.



ER LS Wheel assembly

Fe R = % R nE| s B
Item Part No. Description Q'ty |Remarks
1' | 50CDA-212100 | %48 Wheel hub 4
2 | GB2982-82 #84 8.25-15-14PR  Tyre 4
3 |50CDA-212001 | #4p Snap ring 4
4 |50CDA-210001 | ®&[J&EK® Pipe 1

«29 .



CPCD50H-2201-010A {385 Drive shaft assembly

Al 12

Fig12

«30 -



- CPCD50H-2201-010A {£3h%h. 88 Drive shaft assembly

e R = & & B % &
Item| Part No. Description Q'ty |Remarks
- feIMAE T Flange yoke 2

2 WA R SR Bearing 8

3 8 Cross | 2

4 EERIEY Nipple 2

5 + R ER Cross assembly 8

6 WL St Retaining ring 2

7 e T 38 Flange yoke 1

I : YOX5K4 1 YOQX8H XA th H g e supLig)~ B, B 4F H RN YOQXS U i 4 4
LR
<31



A 13
Fig.13

.32,

50W-300000 3 S1&4 Drive system




50W-300000 BhHES

Drive system

Fs K 5 % PR BE & I
Item Part No. Description Q’ty | Remarks
-1 | 50W-310000 HKRG Air inlet system 1

2 | 50W-320000 HSE% Exhaust system 1

3 |50W-302000 | REHLEkm Left support for engine | 1

4 | 50W-360000 Rl X B Right seatt for engine | 1

5 |TD42 SepL Diesel engine 1

6 | 50W-330000 BHES Cooling system 1

7 | 50W-340000 MM ARG Engine fuel system 1

8 | 50W-301000 BHPLE X Right support for engine| 1

9 |GB6171-86 2 M10x1.25 Nut 4

10 | GB93-87 #1810 Washer 4

11 | 50W-350000 RN Left seat for engine 1

12 | SODH-300001 #®h Washer 2

13 | GB5786-86 #H M12x1.25%30 Bolt 2

14 | GB5783-86 2 M12x30 Bolt 8

15 | GB93-87 $hpE 12 Washer 18

16 | 5S0DH-302000 28 phif Buffer 2

17 | GB6170-86 2 M12 Nut 2

18 | GB5783-86 i Mi2x25 Bolt 8

-33.



Kl 14 50V-300000 31 571& % Drive system
Fig.14

.34 .



50V-300000 3B f3Z&E S Drive system
F5 r 5B R WE & O
Item Part No. Description Q’ty | Remarks
-1 | 50V-310000 HSRG Air inlet system 1
2 | 50V-320000 HSR% Exhaust system 1
3 |FE6 SEMHL Diesel engine 1
4 | 50V-330000 BHES Cooling system 1
5 |GB6171-86 #24 M10x1.25 Nut 4
6 |GB93-87 #1810 Washer 12
7 | 1123319202 P Left support for engine | 1
8 | 50DH-302000 2B i Buffer 2
9 | GB5786-86 B2 M12x1.25x35 Bolt 2
10 | GB93-87 $HpE 12 Washer 12
11 | 50DH-300001 .93 Shim 2
12 | 50V-301000 R BNPLAE Left seat for engine 1
13 | GB5783-86 B M12x30 Bolt 8
14 | GB5783-86 B M10x30 Bolt 8
15 | 50V-340000 S Engine fuel system 1
16 | 50V-302000 AL R Right seat for engine | 1
17 | GB5786-86 B M12x1.25x25 Bolt 2
18 | GB97.1-85 $HpE 12 Washer 2
19 | 50V-300001 EER Connector plate 1
20 | 1123219202 REPE XL Right support for engine| 1

.35.



K 15 50DH-300000 31 4 Drive system
Fig.15

.36 -



50DH-300000 3 H &S

Drive system

Fs R 5 % N Ba &
Item Part No. Description Q’ty | Remarks
-1 | 50DH-310000 7i 35 Air inlet system 1

2 | S0DH-320000 HR RS Exhaust system 1

3 | 50DH-304000 REPLA ISR Right support for engine | 1

4 | 50DH-305000 RENHLA TR Right seat for engine 1

5 |CY6102BG4-2 LEmAL Diesel engine 1

6 | S0DH-330000 BHERG Cooling system 1

7 | 50DH-340000 MMERS Engine fuel system 1

8 | GB6171-86 28 M10x1.25 Nut 4

9 | GB93-87 #®HE 10 Washer 4

10 | 50DH-302000 2 rh Buffer 2

11 | GB5783-86 2 M12x30 Bolt 8

12 | GB93-87 HpE 12 Washer 18

13 | 50DH-301000 RNPE S Left seat for engine 1

14 | 50DH-300001 i Shim 2

15 | GB5786-86 12 M12x1.25%x30 Bolt 2

16 | GB5783-86 . M12x35 Bolt 8

17 | 50DH-303000 RN EZR Left support for engine 1

.37 .



K 16 50DHA-300000 3jf1%& 4. Drive system
Fig.16

.38 .



50DHA-300000 31 &4

Drive system

FE (A= % & R & W
Item Part No. Description Q'ty | Remarks
-1 |50DHA-310000 | #HSE% Air inlet system 1

2 |50DHA-320000 |HSFE% Exhaust system 1

3 |50DHA-303000 | &Zsh#lf 4 Right support for engine | 1

4 | 50DHA-304000 | Bsh¥lhE FHE Right seat for engine 1

5 |LR4105 G10Y Se Al Diesel engine 1

6 |50DHA-330000 |¥HZES Cooling system 1

7 |50DHA-340000 |#BMES Engine fuel system 1

8 |50DHA-301000 | %&Eh¥lA X Leftt support for engine | 1

9 | 50DH-302000 2 Rt -] Buffer 2

10 | GB5783-86 4 M12x30 Bolt 8

11 | GB93-87 $pE 12 Washer 10

12 | 5S0DHA-302000 | REh#lE & Left seat for engine 1

13 | 50DH-300001 #h Shim 2

14 | GB5786-86 4 MI2x1.25x30  Bolt 2

15 | GB5783-86 2 M14x30 Bolt 8

16 | GB93-87 #E 14 Washer 8

17 | GB93-87 #E 10 Washer 4

18 | GB6171-86 $28F M10x1.25 Nut 4

<39 .



& 17 50DHB-300000 3 /1& %4 Drive system
Fig.17

. 40 -



50DHB-300000 31 &R 4%

Drive system

F5 r 5 4 R WE &
Item Part No. Description Q’ty | Remarks
1 |50DHB-310000 |#SES% Air inlet system 1

2 | 50DHB-320000 |HESE % Exhaust system 1

3 | LRC6105G63 Semhpl Diesel engine 1

4 |50DHB-330000 |%HERS Cooling system 1

5 |.GB6171-86 ¥ M10x1.25 Nut 4

6 GB93-87 #E 10 Washer 4

7 | 50DHB-303000 | K ahHli X Left support for engine | 1

8 | 50DH-302000 2 np Buffer 2

9 | GB5786-86 B M12x1.25x30 Bolt 2

10 | GB93-87 $#E 12 Washer 10

11 | 50DH-300001 H#u Shim 2

12 | 50DHB-301000 | R h¥lZE R Left seat for engine 1

13 | GB5783-86 24 M12x30 Bolt 8

14 | GB5783-86 5 M14x30 Bolt 8

15 | SODHB-340000 |#MMEAEL Engine fuel system 1

16 |50DHB-302000 | & EhHlLA X RE Right seat for engine 1

17 | 50DHB-304000 | R AZE Right support for engine| 1

18 | GB93-87 #E 14 Washer 8

<41 -



Kl 18 50DHW14-300000 3h/1%& % Drive system
Fig.18

.42 .



50DHW14-300000 3h /&S

Drive system

F5 A= ¥4 R e & =
Item Part No. Description Q’ty | Remarks
-1 | 50DHW14-310000 | #< £ % Air inlet system . 1

2 | 50DHW14-320000 | i, & %t Exhaust system 1

3 | 50DHW14-302000 | & ¥l X4 Right support for engine | 1

4 | 50DHW14-304000 | & sh¥lf X B Right seat for engine 1

5 |6BGIQP S L Diesel engine 1

6 |50DHW14-330000 | B# & %t Cooling system 1
7 | 50DH-340000 R Engine fuel system 1

8 | GB6171-86 85 M10x1.25 Nut 4

9 | GB93-87 #E 10 Washer 12

10 | 50DH-302000 2 v Buffer 2

11 | GB5783-86 B M12x30 Bolt 8

12 | GB93-87 H#E 12 Washer 10

13 | 50DHW14-303000 | & sh#lZc 37 B Left seat for engine 1

14 | 50DH-300001 .93 Shim 2

15 | GB5786-86 R M12x1.25x30 Bolt 2

16 | GB5786-86 8 M10x1.25x30 Bolt 7

17 | 50DHW14-301000 | & shil A48 Left support for engine 1

<43 .



& 19 50DH-310000 HRERSA Air inlet system
Fig.19 50W-310000

VR
X A\

: ,c A /‘ \

o iy,
A b /8

N /3




50DH-310000 HSI RS Air inlet system
S0W-310000
F5 f 5 & R e &
Item Part No. Description Q’ty | Remarks
.;1 M6102G1 BRIEHR Air cleaner 1
2 | 50DCW18-313000 | #3%f .5 5% clip assembly 2
3 | GB93-87 #hiE 8 Washer 6
4 | GB6170-86 g M8 Nut 6
5 | GB5783-86 e M8x25 Bolt 2
6 |Q672 W22 XI55 95 Clamp 3 50w
4 50DH
7 | S0DH-310001 HBE Air inlet rubber pipe 1 50DH
50DCW19-310001 50w
8 |Q672 W22 IF5E 80 Clamp 1 50w
9 | 50DH-310003 “HHK B Air inlet rubber pipe 1 S0DH
50W-310003 S0W
10 | GB5783-86 2 M8x16 Bolt 4
11 | 50W-311000 BEE Pipe 1
12 | GB96-85 #E 10 Washer 2
13 | GB93-87 10 Washer 4
14 | GB5783-86 2 M10x25 Bolt 4
15 | 50W-310002 iR Plate 2
16 | SODH-310002 ) Plate 1 50DH
50W-310001 50w

. 45 .



B 20 50V-310000 #HS FE4 Air inlet system

. 46 -



50V-310000 #S ZE4E Air inlet system
F5 f 5 % i) e & =
Item Part No. Description Q’ty [Remarks
1 | M6102 Gl IS B AL Air cleane assembly 1
2 | 50DCW18-313000 | Ha% R Clip assembly 2
3 | GB5783-86 R M8x25 Bolt 4
4 | GB93-87 $#E 8 Washer 8
5 | GB6170-86 88 M8 Nut 6
6 | Q672 TN RIRE 90  Clip 4
7 | 50DCW18-310002 | #HSEHE Air inlet rubber pipe 1
8 |Q672 SR RA%E 85  Clip 2
9 |50V-310002 ZHHSBE Air inlet rubber pipe 1
10 | 50W-311000 ®E Pipe 1
11 | GB5783-86 Wi M8x16 Bolt 4
12 | GB5783-86 24 M10x25 Bolt 4
13 | GB93-87 #E 10 Washer 4
14 | 50DCW18-312000 | S E B K Air inlet pipe assembly 1
15 | 50DCW18-310001 | #HBE Air inlet rubber pipe 1
16 | 50W-310002 Huhi Plate 2
17 | 50V-310001 & Plate 1
18 | GB96-85 # Washer 2

- 47 -



<48 -

SODHA-310000 #SZE%
50DHB-310000

10

11

V) ‘-

Air inlet system




50DHA-310000 #S % %4 Air inlet system
50DHB-310000

F5 5 & K HE & =
Item Part No. Description Q'ty | Remarks
-1 | M6102 G1 75 JE 2R BR Air cleane assembly: 1
2 | 50DCW18-313000 | #4 M AL Clip assembly 2
3 | GB5783-86 52 M8x25 Bolt 4
4 | GB93-87 $E 8 Washer 8
5 | GB6170-86 g M8 Nut 6
6 |Q672 WA H 95  Clip 3
7 |SODHA-310002 | —ZH#ESKE Air inlet rubber pipe 1
8 | GB5783-86 ik M8x16 Bolt 4
9 |50W-311000 e Pipe 1
0 | ooz e BT Wy
11 | SODHA-310001 | s g Air inlet rubber pipe | 1 |s0DHA B
12 | GB5783-86 2 M10x25 Bolt 2
13 | GB93-87 $#pE 10 Washer 2
14 | 50W-310002 ik Plate 2
15 | 50DH-310002 R Plate 1
16 | GB96-85 $pE 8 Washer 2

. 49 .



K 22 50DHW14-310000 #K ZF % Air inlet system

.50 -



50DHW14-310000

HSRZRG Air inlet system

F5 R 5 % i3 e & =
Item Part No. Description Q'ty | Remarks
1| M6102 Gl ERWHER Air cleane 1
2 | 50DCW18-313000 | #%.E & Clip assembly 2
3 | GB93-87 $E 8 Washer 6
4 | GB6170-86 g M8 Nut 6
5 | GB5783-86 g M8x25 Bolt 2
6 |Q672 Wi\ FH 95  Clip 4
7 | 50DCW14-310001 | EEE Air inlet rubber pipe 1
8 |50DCW14-310100 | #<EH Air inlet connector 1
9 |50W-310003 ZRHERE Air inlet rubber pipe 1
10 | GB5783-86 g M8x16 Bolt 4
11 | 50W-311000 BYE Pipe 1
12 | GB96-85 #E 10 Washer 2
13 | GB93-87 #HE 10 Washer 4
14 | GB5783-86 i M10x25 Bolt 4
15 | 50W-310002 #uiR Plate 2
16 | SODH-310002 ® Plate 1

.51-



B 23 50W-320000 #HSXZE4 Exhaust system
Fig.23

. 52.



50W-320000 HERZR 4

Exhaust system

F5 r B % i BE| & H
Item Part No. Description Q’ty | Remarks
1" | S0DH-322000 WA 2B Muffler assembly 1
2 | 50W-323000 iy Plate 1
3 | 50W-320002 R 2 Rubber shim 6
4 | 50W-320003 - Shim 6
5 | 50W-320001 # B Washer 3
6 |GB93-87 #E 8 Washer 10
7 | GB6170-86 124 M8 Nut 6
8 | GB5783-86 124 M10x25 Bolt 5
9 | GB93-87 #.E 10 Washer 8
10 | GB96-85 #E 10 Washer 5
11 | GB5782-86 4 M8x60 Bolt 3
12 | GB96-85 #E 8 Washer 7
13 | 50W-324000 e Support 2
14 | GB5783-86 124 M8x20 Bolt 4
15 | 50W-320005 K% Clip 3
16 | GB5783-86 124 M8x30 Bolt 3
17 | 50W-321000 HS S Exhaust pipe 1
18 | GB6170-86 ¥ M10 Nut 3
19 | 50DCW19-320001 | HES 3% Exhaust pipe 1
20 | S0DCW19-320002 | HE&S H4s 4k B Exhaust pipe shim 1
21 | 50W-320004 .} Support 1
22 | 50W-322000 HERS Exhaust pipe 1 AFSTX%E
23 | 50W-325000 HSRE Exhaust pipe 1 |[HF6TX%E
24 | 50W-326000 HSRE Exhaust pipe 1

BAFITX%E
.53



©54 .

50V-320000 HES A%

Exhaust system

A\
~ \\R




50V-320000 HER ARG

Exhaust system

F5 r 5 % i nE & o
Item Part No. Description Q’ty | Remarks
1 | 50DH-322000 TH 7 28 BUR Muffler assembly 1

2 | 50W-323000 AR Plate 1

3 | 50W-320002 R Rubber shim 8

4 | 50W-320003 #H Shim 8

5 | 50W-320001 #. /5 Washer 4

6 | GB93-87 #5 8 Washer 10

7 | GB6170-86 2 M8 Nut 6

8 | GB5783-86 B M10x25 Bolt 7

9 | GB93-87 #HE 10 Washer 10

10 | GB96-85 #E 10 Washer 7

11 | GB5782-86 12 M8x60 Bolt 4

12 | GB96-85 $pE 8 Washer 8

13 | 50W-324000 S Support 2

14 | GB5783-86 124 M8x20 Bolt 4

15 | SOW-320005 LK Clip 2

16 | GB5783-86 124 M8x30 Bolt 2

17 | 50DCW18-320001 HF%%Q ) Exhaust pipe shim 1

18 | GB6171-86 B M10x1.25 Nut 3

19 | GB5786-86 2 M10x1.25%x35 Nut 3

20 | 50V-322000 oz Support 1

21 |50V-321000 S E Exhaust pipe 1

22 | 50W-320004 X4 Support 1

23 | 50W-322000 HSRBR® Exhaust pipe 1 [HFSTX®E

24 | 50W-325000 HSEE Exhaust pipe 1 |HF6TXE

25 | 50W-326000 HSRBRY Exhaust pipe 1 HFITX%E

-55 .



& 25 50DH-320000 #HX %%t Exhaust system

¢ /l// /,/ S

[0 00
)

'560



50DH-320000

ARG

Exhaust system

75 r 5 # 2 e & o
Ttem Part No. Description Q’ty | Remarks
1 | 5S0DH-322000 T 28 B Muffler assembly 1

2 | 50W-323000 AR Plate 1

3 | 50W-320002 i Rubber shim 6

4 | 50W-320003 - Shim 6

5 | 50W-320001 H B Washer 3

6 | GB93-87 H#JE 8 Washer 9

7 | GB6170-86 w2 M8 Nut 5

8 | GB5783-86 124 M10x25 Bolt 10

9 | GB93-87 H#E 10 Washer 9

10 | GB96-85 $#E 10 Washer 10

11 | GB5782-86 B2 H M8x60 Bolt 3

12 | GB96-85 H#pE 8 Washer 7

13 | 50W-324000 S Support 2

14 | GB5783-86 B2 M8x20 Bolt 4

15 | 50W-320005 H 4 Clip 2

16 | GB5783-86 2k M8x30 Bolt 2

17 | 50DH-321000 HERS Exhaust pipe 1

18 | GB6170-86 12 M10 Nut 4

19 | GB897-88 12k M10x60 Stud 4

20 | 50W-320004 I Support 1

21 | 50W-322000 HSRY Exhaust pipe 1 |AFSTX®E
22 | 50W-325000 HSEE Exhaust pipe 1 |HF6TX%E
23 | 50W-326000 HSRYE Exhaust pipe 1 BFITXHE

.57 -



& 26 50DHA-320000 HEX %% Exhaust system
Fig.26

©
N
=2}
PN
)
S ~
y L
wy
‘o‘-
< ;ﬁi N~
[T
cf“_
i ] /‘/ / /
/ ' /
///, .’ .v/:, | : | /// /
Wi 7 ~
/ / // ‘\\ =2
) il =
=]
\\\\\\\\\\ \\ o 3
© N
\\\\\\\ \\\\\\\\ 0 <o
o <T
. N
\"'’; \ A\, A
/ ) P 7 —

.58 .

'246



50DHA-320000 HER FE4 Exhaust system
Fs A= % i3 BE| & o
Item|  Part No. Description Q’ty | Remarks
1 | 50DH-322000 WA R MR Muffler assembly 1
2 | 50W-323000 AR Plate 1
3 | 50W-320002 A 2 Rubber shim 8
4 |50W-320003 - Shim 7
5 | 50W-320001 £ B Washer 3
6 |GB93-87 g 8 Washer 9
7 | GB6170-86 9 M8 Nut 5
8 | GB5783-86 g1 M10x25 Bolt 5
9 | GB93-87 #E 10 Washer 9
10 | GB96-85 #E 10 Washer 6
11 | GB5782-86 BH M8x60 Bolt 3
12 | GB96-85 g 8 Washer 7
13 | 50W-324000 *a Support 2
14 | GB5783-86 21 M8x20 Bolt 4
15 | 50W-320005 nE Clip 2
16 | GB5783-86 B M8x30 Bolt 2
17 | 50DHA-321000 | 5% Exhaust pipe 1
18 | GB6170-86 B M10 Nut 3
19 | GB898-88 #H: AM10x30 Stud 3
20 | 50CDA-320001 | g} Shim 1
21 | 50W-320004 X Support 1
22 | 50W-322000 HSR® Exhaust pipe 1 |AFSTXE
23 | 50DHA-320001 | 3% Clip 1
24 | GB5783-86 4 M10x80 Bolt 1
25 | 50W-325000 HaRE Exhaust pipe 1 |[AF6TXE
26 | 50W-326000 HERE Exhaust pipe 1 |[AFITXE

.59 .



& 27
Fig.27

50DHB-320000 HEXES:

Exhaust system

/7 //: : / = AR o2
D177 /007 077" o P
‘\\\\\ N ﬁ\_\
© N\ o \ -
B \¥
R\
DT < o
0\} o~ \ .\\\\ A
va 4
A\
\ ,
— h\!




50DHB-320000 HSFE 4

Exhaust system

F5 5 i e & o
Item Part No. Description Q’ty | Remarks
-1 | 50DH-322000 HEHRER ‘Muffler assembly 1

2 | 50W-323000 AR Plate 1

3 | 50W-320002 e Rubber shim 6

4 | 50W-320003 - Shim 6

5 | 50W-320001 $E Washer 3

6 | GB93-87 $E 8 Washer 9

7 | GB6170-86 A M8 Nut 5

8 | GB5783-86 i M10x25 Bolt 5

9 | GB93-87 #E 10 Washer 5

10 | GB96-85 #0810 - Washer 5

11 | GB5782-86 2 M8x60 Bolt 3

12 | GB96-85 H$pE 8 Washer 7

13 | 50W-324000 im Support 2

14 | GB5783-86 #24 M8x20 Bolt 4

15 | 50W-320005 5% Clip 2

16 | GB5783-86 i M8x30 Bolt 2

17 | 50DHB-321000 | HS4% Exhaust pipe 1

18 | GB6170-86 g M12 Nut 4

19 | GB897-88 BH M12x28 Stud 4

20 | 50W-320004 i Support 1

21 | 50W-322000 RS Exhaust pipe 1 |AFSTXE
22 | 50W-325000 HSRERE Exhaust pipe 1 [HF6rX%E
23 | 50W-326000 HSRYE Exhaust pipe 1 BAFITXE
24 | GB93-87 #HE 12 Washer 4

.61 -



K 28 50DHW14-320000 HEX %% Exhaust system
Fig.28

/R/,: "
e
—
i‘\‘—

=

T« 62 -



50DHW14-320000

HEX& 4 Exhaust system

F5 r 5 % i WE| & H
Item Part No. Description Q'ty | Remarks
1. | S0DH-322000 WA R AR Muffler assembly 1
2 | 50W-323000 AR Plate 1
3 | 50W-320002 BB B Rubber shim 6
4 | 50W-320003 #oH Shim 6
5 | 50W-320001 B Washer 3
6 | GB93-87 #E 8 Washer 10
7 | GB6170-86 84 M8 Nut 6
8 | GB5783-86 B M10x25 Bolt 10
9 | GB93-87 #5810 Washer 9
10 | GB96-85 $#E 10 Washer 10
11 | GB5782-86 8 M8x60 Bolt 3
12 | GB96-85 #E 8 Washer 7
13 | 50W-324000 T Support 2
14 | GB5783-86 ¥ M8x20 Bolt 4
15 | 50W-320005 Hm Clip 2
16 | GB5783-86 % M8x30 Bolt 2
17 | 50DHW14-321000 | #:<% Exhaust pipe 1
18 | GB6171-86 R M12x1.25 Nut 4
19 | 50W-322000 HERE Exhaust pipe 1 |AFSTXE
20 | 50W-320004 i Support 1
21 | 50W-325000 HSB® Exhaust pipe 1 |HF6TRE
22 | 50W-326000 HSRY Exhaust pipe 1 |AFITX%E

.63 -



¥BHIZ S Cooling system

50W-330000
50DH-330000

Fig.29

& 29

7/

/

/

/

yoa @

/////,

/

WS

7/

g
AN

S

74

R




50W-330000 .
50DH-330000 BRHZSG Cooling system

Fe R B # ¢ P
Item Part No. Description Q’ty |Remarks
“1 | 50W-332000 B SR Radiator assembly 1
2 | Q672 WRLAHFE 52 Clamp 2 28%224:'\
3 | 50DH-330001 KA B Rubber pipe for water inlett | 1 | S0DH
50W-330001 K B Inlet water rubber pipe 1 50W
4 | 50DH-331000 30 BB AR, Fan shroud assembly 1 | 50DH
50W-331000 K = Fan cover 1 50w
5 Q672 W25 55 Clamp 2 | 50DH A
6 | GB6170-86 8 M10 Nut 8
7 | GB93-87 #E 10 Washer 8
8 |GB97.1-85 #HpE 10 Washer 8
9 | SODH-330002 KB B AKBEE Rubber pipe for water outlet | 1 50DH
50W-330002 Kk B Outlet water rubber pipe 1 50w
10 | GB5783-86 2 M10x35 Bolt 8

.65 -



50V-330000 % #1%& 4t Cooling system

Fig.30

&l 30

o

[4 //ﬂ/

"

»./-.. R

2.0 1@y, ////////

XLy
IR D SIL LR R IR INI I N/S,
BN S HERERRROIILN IR,

M IR T T T T T 7Y
T X T T T
1IIIITIRRIANTRaNaBaN COBINIINNIS,

1777777 1177712777 TN 777277

LT 77l T 7 XTI

IIRI0IaRNaRNRINRNIRARaNNNININNY,

L L L L

(.0 \@

L
I

\ NI NINN AN INanasnaNses,
N\

V7770722270772 77702727727222727277 ,
P LT L L LY =

@ O 7

N IIIEIERRRER RO INE OO IR NIBION

g

b

/\

/o, WP

- 66 -



50V-330000 ¥ #1 &4 Cooling system

F5 5 r BE| & &
Item Part No. Description Q’ty | Remarks
1. | 50V-332000 B A B R Radiator assembly 1
2 Q672 SN2z 52 Clamp 2
3 | 50V-330001 KA KRS Rubber pipe for water inlett | 1
4 | 50V-331000 Kb & Fan cover 1
5 |Q672 SR RH % 58  Clamp 1
6 | GB6170-86 B M10 Nut 8
7 | GB93-87 #E 10 Washer 8
8 | GB97.1-85 #E 10 Washer 8
9 | 50V-330002 T K Rubber pipe for water outlet | 1
10 | Q672 WM 2RI 5 68  Clamp 1
11 | GB5783-86 24 M10x35 Bolt 8

.67 -



Q)| svasavssminassasssssamuuss Y/

‘..~.....\\..~s...‘..... /y

R T 2L )
$

\

o -
w,/c

50DHA-330000 % #1%& %t Cooling system

Fig.31
- 68 -

&l 31



50DHA-330000 % #1%&Z 4t Cooling system

F5 R 5 % (3 BE & B
Ttem Part No. Description Q’'ty | Remarks
1 |50DHA-332000 | Hr3te iR Radiator assembly 1

2 | Q672 NG 52 Clamp 2

3 | 50DHA-330001 | K483k e Rubber pipe for water inlet | 1

4 |50DHA-331000 | 3 RUB & Fan shroud assembly 1

5 | Q672 WX H % 58 Clamp 2

6 |GB6170-86 2 M10 Nut 8
7 | GB93-87 8 10 Washer 8

8 |GB97.1-85 8 10 Washer 8

9 |50DHA-330002 | k%5 K p® Rubber pipe for water outlet | 1

10 | GB5783-86 #2# M10x35 Bolt 8

<69 -



50DHB-330000

A 32

BHARSG Cooling system

Fig.32

10

IHIIIIIBEIIIIEs SR RN R ER O INI,

o I L LT

2 T LT IN T T

/

L I LTI I N T L

I T T T T T I T IR T

L I L LN

/. \\\.\.s.s..\.\.\\h\s§\=\=\=\m\\.\w«\\M\
Ty

O/ /L LI LI LI L L L L L L L L

AN T LI T T L 2Ll
I LI LI L L Ll

.o\o /@

‘ 9

<70 -



50DHB-330000

RHIRS

Cooling system

8 R £ % W ¢ -
Ttem Part No. Description Q’ty | Remarks
1 |50V-332000 B EE M Radiator assembly 1
2 | Q672 SURNL IR 52 Clamp 2
3 | 50DHB-330001 | K##ABE Rubber pipe for water inlet | 1
4 |S50DHB-330003 | 3.8 Fan shroud 1
5 | Q672 PRI 58  Clamp 2
6 | GB6170-86 88 M10 Nut 8
7 | GB93-87 #E 10 Washer 8
8 |GB97.1-85 #E 10 Washer 8
9 |50DHB-330002 | /K% HABE Rubber pipe for water outlet | 1
10 | GB5783-86 g M10x35 Bolt 8

<71 -



50DHW14-330000 ¥ #1% 4 Cooling system

& 33

Fig.33

(=l
—

/////// \ TR
N\ _ &2 & ’
1785181800 00401708 888NRENRFS.
.

#
77

NN

7/

/

<72 .



S0DHW14-330000 ¥ #HIZR S quling system

F5 R 5 % 7K R &
Item Part No. Description Q’ty | Remarks
"1 | 50W-332000 Bphae p e Radiator assembly 1

2 | Q672 SURLARFFH 52 Clamp 2

3 | SODHW14-330001 | 7K 4837k e Rubber pipe for water inlet | 1

4 | S0DHW14-331000 | K5 Fan shroud 1

5 | Q672 SRR 68  Clamp 1

6 | GB6170-86 ¥ M10 Nut 8

7 | GB93-87 #E 10 Washer 8

8 |GB97.1-85 #E 10 Washer 8

9 | S0DHW14-330002 | 7k 46 H 7k e 45 Rubber pipe for water outlet | 1

10 | GB5783-86 2 M10x35 Bolt 8

11 | Q672 WK 62  Clamp 1

c 73 .



& 34 50V-340000 il 24 Engine fuel system
Fig.34

—
-~

13

18

10
O
iy -y
®

« 74 .



S0V-340000 AR 45 Engine fuel system

F5 R 5 % B HE & n
Item Part No. Description Q'ty | Remarks
-1 | GB5783-86 B M8x20 Bolt - 14

2 | GB93-87 #E 8 Washer 14

3 | 50W-340001 S Support 1

4 | GB6170-86 18 M8 Nut 2

5 | 50V*340004 WM % $8xdb16.5 Rubber pipe 1

6 | Q672 SNL R 18 Clamp 8

7 | 50DCW19-340002 | 4L | Connector 2

8 | 16400-4K000 ik 4y e Fuel separator 1

9 |50DCW19-340100 | x4 Bracket 1

10 | 8-94154754—4 AWK  Fuel and water separater 1

11 | 50V*340002 BT $8xd16.5 Rubber pipe 1

12 | 50V*340003 Wi E $8x$p16.5 Rubber pipe 1

13 | 50CDA-340002 | zs. 84 Bolt 1

14 |JB982-77 #HE 14 Washer 2

15 | 3E-160002 R ey 42 3k Connector 1

16 | SODHA-341000 | a3k Fuel pipe connector 1

17 | GB1235-76 OJE# 8 80x3.1 O-ring 1

18 | 50V*340001 BB E $8xb16.5 Rubber pipe 1

<75 .



& 35 50W-340000 A1 #Z 4t Engine fuel system
Fig.35

.76 «



S0W-340000 R A S Engine fuel system

Fs R B % i R & o
Item Part No. Description Q’ty | Remarks

-1 |'GB5783-86 12 M8x20 Bolt 14
2 | GB93-87 HE 8 Washer 14
3 | 50W-340001 i Support 1
4 | GB6170-86 #4g MS Nut 2
5 | 50W*340004 BB S $8x$16.5 Rubber pipe 1
6 | Q672 A2 RFF% 18 Clamp 6
7 | S0DCW19-340002 | $= 3k Connector 2
8 | 50W*340001 HMRYE $8x$16.5 Rubber pipe .1
9 | 16400-L9060 MK E s Fuel separator 1
10 | 50DCW19-340100 | 48 Bracket 1
11 | 8-94154754-4 H+4MK4s 2% Fuel and water separater 1
12 | 50CDA-340002 |z g Bolt 1
13 | JB982-77 $HE 14 Washer 2
14 | 3E-160002 % 4 Sk Connector 1
15 | 50W-341000 R B 3k B Fuel pipe connector 1
16 | GB1235-76 O JE%# M 80x3.1 O-ring 1
17 | 50W*340002 BMBE $8xdbp16.5 Rubber pipe 1
18 | Q672 N4 RFMH 16 Clamp 2
19 | 50W*340003 BB d6xd13.5 Rubber pipe 1

<77 -



& 36 50DH-340000 A Z 4t Engine fuel system
Fig.36

.78 -



50DH-340000 #AM &4 Engine fuel system

F5 R 5 % 7R BE|&
Item Part No. Description Q’ty |Remarks
-1 | 8-94154754—4 T8 k4 Fuel and water separater | 1

2 | 50DH*340001 BMES (W% $10) Rubber pipe 1

3 | 50DH-340002 L Connector 1

4 | 50DH*340004 BB E (R $8) Rubber pipe 1

5 Q672 WL RFE 18 Clamp 8

6 | GB5783-86 124 M8x20 Bolt 10

7 | GB93-87 #HpE 8 Washer 10

8 | 50DH-340001 Fam Support 1

9 | 50DH*340002 BB s (R $8) Rubber pipe 1

10 | 3E-160002 S EHE: D Connector 1

11 | JB982-77 #1814 Washer 2

12 | 50CDA-340002 =R Bolt 1

13 | 50DH*340003 WM (WA ¢10)  Rubber pipe 1

14 | SODH-431000 R 4 3k e Fuel pipe connector 1

15 | GB1235-76 O-ring 1

O T 80x3.1

<79 .



& 37 50DHA-340000 MR &Z 4 Engine fuel system
Fig.37

. 80 -



50DHA-340000 A %A 4 Engine fuel system

e R B % % re LS
Item Part No. Description Q’ty | Remarks
1 |8-94154754-4 | 4 MAKSIEESR  Fuel and water separater | 1

2 | Q672 SURZRHE 18 Clamp 6

3 | 50DHA*340001 | W% $8x$16.5 Rubber pipe 1

4 | 3E-160002 I 3 2 S Connector 2

5 | GB5783-86 242 M8x20 Bolt 10

6 |GB93-87 $hE 8 Washer 10

7 | 50DH-340001 ¥ Support 1

8 |50DHA*340002 | S $8xb16.5 Rubber pipe 1

9 |JB982-77 #E 14 O-ring 2

10 | 50CDA-340002 | zs.p i@ Bolt 1

11 | 50DHA*340003 | #MBE% &8xb16.5 Rubber pipe 1

12 | SODHA-341000 | #AuisEk i Fuel pipe connector 1

13 | GB1235-76 O %+ M 80x3.1  O-ring 1

.81 -



& 38 50DHB-340000 A% 4t Engine fuel system
Fig.38

.82 .



50DHB-340000 A %% Engine fuel system

e f 5 % i e | & o
Item Part No. Description Q’ty | Remarks
1’ | 50DHB*340001 5] Fuel supply pipe 1

2 | Q672 W R 5 18 Clamp 4

3 | GB5783-86 B M8x20 | Bolt 10

4 | GB93-87 #0558 Washer 10

5 | 50DHB-341000 R 3 sk e Fuel pipe connector 1

6 |GB1235-76 O %+ 80x3.1  O-ring 1
-7 | 8-94154754-4 H+8mKsEsE  Fuel strainer ass'y 1

8 | 50DH-340001 g Support 1

9 | 50DH*340002 BB Fuel supply pipe 1

10 | S0DH*340001 R Fuel supply pipe 1

11 | 50CDA-340002 SR Bolt 2

12 | JB982-77 #mE 14 Washer 4

13 | 3E-160002 Wz e 332 3k Suction connector 2

.83 -



& 39 50W-410000 %4 Steering axle
Fig.39

36

-84 -



50W-410000 #%:m#F Steering axle

F5 r % % L2 nE 5
Item Part No. Description Q’ty | Remarks

1. | 50CDA-410010 oyl R Nut,tyre 12
2 | 50CDA-410009 ARG Bolt,tyre 12
3 | GB2981-91 a3 5 8.25-15-14PR  Steering tyre 2
4 | GB93-87 #E 20 Washer 12
5 | GB6171-86 A M20x2 Nut 12
6 |23914-40302G BiESHMES Wheel hub 2
7 | GB93-87 g 8 Washer 14
8 |S5S0CDA-410013 W End cover 2
9 | SOCDA—410015 o Gasket 2
10 | 50CDA-410012 2853 Nut 4
11 | 50CDA-410014 1FiB & Snap washer 2
12 | GB297-84 BiA& 7512E Bearing 2
13 | 50CDA-410011 B Hub 2
14 | GB297-84 Bi& 7514E Bearing 2
15 | HG4-692-67 E SD95x130x12 Oil seal 2
16 | 50W—413000 FoE 3 Left steering knuckle | 1
17 | 50W-410009 B ERET Screw 2
18 [ GB6171-86 $HE M14x1.5 Nut 2
19 | GB301-84 #EBA 8208 Bearing,thrust ball 2

- 20 | GB894.1-86 4 20 Snap ring 2
21 | 50W-410008 Ak 5y Adjust shim 44
22 | GB5781-86 2 M6x12 Bolt 12
23 | GB93-87 #pE 6 Washer 12
24 | GB1153-79 MAE 45° M10x1 Grease cup 6

.85 -



A 39 50W-410000 #[m#F Steering axle
Fig.39

36

. 86 -



50W-410000 ¥ #F Steering axle

e R B 2 ¥R & B
Item Part No. Description Q'ty | Remarks
25 | 50W-410001 5 Cover plate - 4

26 | S0W—410006 a8 Pin 2

27 | GB290-82 817 80942/40 Bearing 8

28 | GB5786-86 4 M22x1.5x55  Bolt 4

29 | GB93-87 s 22 Washer 4

30 | 50W—412000 5 B 1K Steering axle 1

31 | 50W—410010 Wi Bushing 2

32 |S0W-410011 | s Adjust shim 241

33 | GB5781-86 i M8x16 Bolt 14

34 | 5S0W-411000 3 1) Y &L Steering cylinder 1

35 | S0W—410004 Pk Snap Plate 2

36 | 50W-414000 R Right steering knuckle | 1

37 | GB91-86 8 5%40 Pin 2

38 | 50W—410003 B Pin shaft 2

39 | 4852019000 RAFRE Pull-rod assembly 2 ?;%%ﬁ%#

.87 -



& 40 50W-411000 #myliic Steering cylinder
Fig.40

T

.88 -



50W-411000 %yl  Steering cylinder

FS R 5 % B BE | & ¥
Item Part No. Description Q’ty | Remarks
1+ | DH60 BB d60 Dust ring 2

2 | GB1235-76 O B 65x3.1 O-ring 2

3 |D2 60 3 60x75x10 Oil seal 2

4 FHE Guide bush 2

5 | GB71-76 4T M6x12 Screw 4

6 |GB1235-76 O F£HE 95x3.1 O-ring 2

7 | GB1235-76 O J B 90x3.1 O-ring 2

8 BEFE Bushing 2

9 ik Body cylinder 2

10 HE Bushing 2

11 D-A-S LA & %# Seal ring 1

12 5 2EFTF Piston rod 1

. 89 .



& 41 50W-420000 B [H%EE  Steering device

o b W

.90 -



50W-420000 ¥ [m%kE Steering device

FE A =2 i3 BE & o
Ttem Part No. Description Q’ty |Remarks
1 |3s0m-01 ¥ Ak R “Steering wheel assembly | 1
2 | GB6173-86 2R M16x1.5 Nut 1
3 |3-23-40-04 B Conolucting ring 1
4 |3-23-40-03 ExE Top bush 1
-5 | 3-23-40-02 R fe k& Nylon bush 1
6 | 50W-423001 2 [ Steering shaft 1
7 | 50W-423100 8 R Steering pipe 1
8 | A-0510008 BRIBLH R B 199# Rubber ring 1
9 | GB894.1-86 BAME 20 Snap ring 2
10 | GB/T276-94 H7& 6004-2Z Bearing 1
11 | GB893.1-86 FLARE 42 Snap ring 1
12 | GB5783-86 24 M10x40 Bolt 4
13 | GB93-87 #E 10 Washer 8
14 | GB5783-86 i2# M10x30 Bolt 4
15 | GB6170-86 12 MS Nut 1
16 | GB97.1-85 #E 8 Washer 1
17 | 50W-424000 X Right support 1
18 | 50W-421000 ap Support 1
19 | 50W-422000 £z Left support 1
20 | GB5782-86 124 M8x140 Bolt 1
21 | 50W-425000 e B g Bolt 1
22 | GB96-85 g § Washer 3
23 | 50W-420001 kB Sleeve 1
24 |30PEA-221000 | st'EmF Handle 1

.91 .



B 41 50W-420000 #m%kH Steering device

AN
o) \J

N A W N

1

=\
-

DL

L

==t

.92,



50W—-420000 ¥%[m3%'E Steering device

F5 R 5 % i | & w
Item Part No. Description Q’ty | Remarks
25 | 50W-420002 B Bolt 1
26 | BZZ1-E200BA 2 I ) 28 Hydraulic steering gear | 1
27 | 6914416000 [51 9ey 2 3% Connector 1
28 | GB1235-76 O JEHE 18x2.4 " O-ring 3
29 | 50W-426003 =k Cover body 1
30 | GB1235-76 0 JEE 30x3.1 O-ring 4
31 | 50W-426002 sy ola) Seal screw 1
32 | GB93-87 HpE 12 Washer 2
33 | 50W-426004 BHEEEL Connector 2
34 | 50W-426001 BEB L Connector 1
35 WNAAERET MI2  Screw 2 | mARED

.03 .



Kl 42 50W-500000

Figd2  SO0DH-500000 > 7 2t(—) Truck body system(1)

.94 .



 50W-500000

ZEHFE5.(—) Truck body system( 1)

S0DH-500000
F5 £ 8 % 2 BE | & =
Item Part No. Description Q’ty |Remarks
[ | SODH-510000 £ Teuck framme .
50W-510000
2 | 3E-406000 PRI HE 3 Cap 1
3 | 2025TT501200 28 M 58 0il filter 2
4 | GB5783-86 g M6x16 Bolt 14
5 | GB93-87 #HE 6 Washer 16
6 | 50W-500005 BRI 22 4R Cap 1
7 | 50W-500006 o) Gasket 1
8 | JB982-77 #HE 6 Washer 3
9 |3-11-00-16 [ E Plug 3
10 | 30DH-400001 i Cap 1
1| DA | e tove |
12 | GB1235-76 O HH B 16x24  O-ring 1
13 | 50W-501000 BT AR Plate 1

.95 .



& 43 50W-500000

RZ - T k b d t ]I
Fig43  SODH-500000 FHFG(Z) Truck body system(1l)

« 06 -



50W-500000

EEHZRS (=) Truck body system( 1)

SO0DH-500000

8 R B % W W& & B
Item Part No. Description Q’ty |Remarks

1 | 50W-540000 kKeE Cover of radiator 1
2 | GB5783-86 2 M8x25 Bolt 8
3 | GB93-87 #pE 8 Washer 30
4 |658301-4001 Bk Hinge 2
5 | GB5783-86 g4 M8x16 Bolt 16
6 | 50W-530001 FEik Seal strip 2
7 | GB97.1-85 #E 8 Washer 2
8 | GB93-87 HupE 8 Washer 2
9 | GB6170-86 28 M8 Nut 2
10 | GB5783-86 2 M5x20 Bolt 8
11 | GB93-87 #E 5 Washer 12
12 | 65125L9000 gina Catch assy 2
13 | 50W-530005 R Seal strip 1
14 | 50W-503005 FH % Seal strip 4
15 | 50W-503001 XS Hood assy 1
16 | S0W-532000 BFRE Strap assy 1
17 | 50W-500003 BB EER Bracket-radiator mounting RH | 1
18 | GB5783-86 2 M12x25 Bolt 4
19 | GB93-87 HE 12 Washer 2
20 | 50W-500004 EREEER Bracket-radiator mounting LH | 1
21 | 50W-505100 S Stay assy-top panelhinge 1
22 | 50W-505002 LY Connector seat 1
23 | GB882-86 g% B5x20 Pin shaft 1
24 | 50W-505001 EET Connector support 1

.97 .



A 43 50W-500000

£4:(—) Truck bod tem( I
Figd3  SODH-500000 1 ou(=) Truck body system({l)

.98 .



50W-500000

| ZHFEG(Z) Truck body system( I[)

50DH-500000
F5 R 5 % 2 BE | & B
Ttem Part No. Description Q’ty | Remarks
25 | GB97.1-86 #E 5 Cover of radiator 1
26 | GB91-86 & 2x16 Bolt 1
27 | 50W-504000 SWMESL Spring support 1
28 | 50W-532000 BFRE Strap assy 1
29 | 50W-530001 FH % Seal strip 1
30 | GB818-85 AT M6x25 Screw 2
31 | 50W-530004 5| Rubber stopper 2
32 | 50W-531200 T Support 2
33 | GB6170-86 23 M8 Nut 2
34 | GB93-87 #uE 8 Washer 10
35 | GB97.1-85 #HE 8 Washer 10
36 | S0W-506300 EREER Plate—connect LF 1
37 | 50W-509200 HREER Plate—connect RF 1
38 | 50W-506200 S Stay—top panel 2
39 | 50W-506100 EREER Plate—connect LR 1
40 | 50W-509100 HIEEER Plate—connect RR 1
41 | GB97.1-85 #E 6 Washer 8
42 | GB91-86 4 2x16 Pin 4
43 | 50W-531000 Hik Cover 1

.99 .



K 44 50W-500000

Z%4(=) Truck body system(Il
Figdd  SODH-500000 =t 7 2t(=) Truck body system(ll)

-100-



50W-500000

ZHZE% (=) Truck body system(1l)

5S0DH-500000

s f 5 % i BE| & o
Item Part No. Description Q’ty | Remarks
‘1" | GB5783-86 B M8x20 Bolt - 6

2 | GB93-87 #.5E 8 Washer 30

3 | GB97.1-85 #HE 8 Washer 14 |

4 | 50W-502000 Jo Hi AR Rear plate 1

5 | GB5783-86 i M8x16 Bolt 16

6 | 50W-507100 EEs RS Left battery support 1
-7 | 50W-507001 F Rod 4

8 | 50W-507002 ) Plate 2

9 | GB62-88(A) B M6 Nut 4

10 | 50W-508100 FEHESR Right battery support 1

-101-



&l 45 50DH-520000 {%3%%8 Instrument panel
Fig.45

-102-



50DH-520000 1{¥3%2 Instrument panel

F5 R 5 % i e g o
Item Part No. Description Q’ty | Remarks
"1 | GB5781-86 124 M8x20 Bolt 4

2 | GB93-87 #E 8 Washer 4

3 | 50DH-522000 NE S S Frame assy-meter panel | 1

4 | GB5783-86 i M5x10 Bolt 4

5 | 50W-500007 P4 ES Cover 1

6 |50W-521000 e 207 Instrument panel 1

7 | GB5783-86 ke M14x30 Bolt 7

8 | GB93-87 #E 4 Washer 7

9 | GB97.1-85 #E 4 Washer 7

10 | GB97.1-85 #HE 6 Washer 8

11 | GB93-87 #.B 6 Washer 8

12 | GB5783-86 e M16x40 Bolt 8

13 | 50W-500002 B 2% Dust cover 8

-103-



Overhead guard

S0W-550000 #TnzE

&l 46

Fig.46

< .

)

\ ... /
A \\\ W\
N\ \ /
N \
= W \\
A \Y
.’ ,,/
Q
A
W\
-\ “ QA

=B

@
KR
(2]
\

-104-



50W-550000 #TiZE Overhead guard

F8 R B & Wit |5
Item Part No. Description Q'ty |Remarks
1 | 50W-550000 il L Overhead guard 1

2 | GB96-85 #ME 16 Washer 4

3 | GB93-87 # 8 16 Washer 4

4 | GB5781-86 = M16 Bolt 4

5 | 50W-550015 HES B Air inlet window 2

6 | 50W-550016 THEKE Air inlet rubber pipe 1

7 Q672 SN2 AR5 95 Clamp 2

8 | GB97.1-85 #$®E 8 Washer o1

9 |30060 =g K Rear view mirror 1

-105-



K 47 50W-610000 #HIzh5#3h#49\ Brake and inching control
Fig.47

-106-



S0W-610000 HIzh5#ah#49. Brake and inching control

FE R B & K ¥R (& B
Item Part No. Description Q’ty | Remarks
1 | 50W-612001- B A Pedal gasket 2
2 | 50W-612100 4 3 B AR Brake pedal 1
3 | 50W-612003 HE Bushing 4
4 | GB1152-79 MAF M6x0.75 0il grease 2
5 | 50W-613100 B B AR Slight travel pedal 1
6 |GB6170-86 13 M10 Nut 1
7 | 50W-610002 g Thrust bolt 1
8 | 50W-610003 M Spring 2
9 | GB93-87 #8 8 Washer 8
10 | GB6170-86 ¥ M8 Nut 11
11 | GB5783-86 R M12x35 Bolt 4
12 | GB93-87 8 12 Washer 4
13 | GB97.1-85 P 12 Washer 4
14 | 50W—610100 SE M () Brake pipe (right) 1
15 | 4601019000 R E N Master cylinder 1
16 | SOW-611000 3 B A S Brake pedal support 1
17 | 4721019000 330 R 28 Brake booster 1
18 | GB882-86 5% B8x22 Pin shaft 1
19 | GB91-86 % 3.2x14 Pin 1
20 | 50W-610200 B () Brake pipe (left) 1
21 | 50W-614000 g Shaft 1
22 | GB5783-86 i M8x16 Bolt 1
23 | 50W-610007 £ Sleeve 2
24 | 50W-615001 WE Bushing 2

-107-



B 47 50W-610000 #Izh51%zh#e9, Brake and inching control
Fig.47

-108-



S0W-610000 #iIzh 5531849\ Brake and inching control

FE R B I WE & &
Item Part No. Description Q’ty | Remarks
-25 | S0W-615100 L] Handle 1
26 | SOW-610006 &5 Pin 1
27 | 25DE-642-3 BRErk Ball bonding 2
28 | 25DE-642-2 M2 Steel coil 2
29 | 25DE-642-1 BRECHE Ball race 1
30 | 25DE-642-4 HE Snap ring 2
31 | 25DE-64-7 E M8-A Nut 1
32 | SOW-610004 M Connecting rod 1
33 | 25DE-643-1 BRECE Ball race 1
34 | GB5783-86 24 M10x20 Bolt 3
35 | GB93-87 #1810 Washer 3
36 | 50W-616000 X Support 1
37 | GB97.1-86 #HE 8 Washer 1
38 | 50W-610005 EE Spring 1
39 | 50W-617000 EFF Connecting rod 1
40 | GB882-86 &% B6x18 Pin shaft 1
41 | GB91-86 £ 1.6x12 Pin 1
42 | GB97.1-86 #pE 18 Washer 1
43 | GB894.1-86 P 18 Snap ring 1

<109-



K 48 50DH-610000 #Izh5#3h#4\ Brake and inching control
Fig.48

-110-



50DH-610000 #izh5#%zi#e4\. Brake and inching control

e R B % K Wi |%
Item Part No. Description Q’ty | Remarks
1 |50W-612001 B AR 4 Pedal gasket 2
2 | 50W-612100 & SR Brake pedal 1
3 | 50W-612003 P Bushing 4
4 | GB1152-79 MWAR M6x0.75 Oil grease 2
5 | 50DH-613100 0 B AR Slight travel pedal 1
6 | GB6170-86 85 M10 Nut 1
7 | 50W-610002 1R Thrust bolt 1
8 | 50W-610003 W Spring 2
9 | GB93-87 #./E 8 Washer 11
10 | GB6170-86 g5 M8 Nut 11
11 | GB5783-86 B# M12x35 Bolt 4
12 | GB93-87 HE 12 Washer 4
13 | GB97.1-85 HE 12 Washer 4
14 | 50W-610100 HME () Brake pipe (right) 1
15 | 46010L9000 i ES N Master cylinder 1
16 | 50DH-611000 SRR 28 Brake pedal support 1
17 |47210L9000 S5 58 Brake booster 1
18 | GB882-86 Hi%h B8x22 Pin shaft 1
19 | 50W-610001 & Pin 1
20 | 50W-610200 HEHME(E) Brake pipe (left) 1
21 | 50W-614000 ) Shaft 1
22 | GB5783-86 g1 M8x16 Bolt 1
23 | 50W-610007 = Sleeve

24 | 50W-615001 HE Bushing

-111-



B 48 50DH-610000 #izh5#3h#4\ Brake and inching control
Fig.48

-112-



50DH-610000 #izh5%4zh#:4\ Brake and inching control

S R B LI WE | &
Item Part No. Description Q’ty | Remarks
25 | 50DH-615100 mﬁ Handle 1
26 | 50W-610006 & Pin 1
27 | GB894.1-86 P 15 Snap ring 1
28 | GB97.1-85 # 8 18 Washer 1
29 | GB5783-86 =4 M8x30 Bolt 3
30 | 50DH-610010 S phy Support shaft 1
31 | GB882-86 &4%h B8x26 Pin shaft 3
32 | 50DH-610009 EX 3k Laeotropic fork nipple 1
33 | 25DE-64-7 B M8-% Nut 1
34 | 50DH-610004 HFT Connecting rod 1
35 | 50DH-610008 Xk Fork nipple 1
36 | GB91-86 8 3.2x14 Pin 3
37 | S0DH-616000 X4 Support 1
38 | GB97.1-85 #E 8 Washer 1
39 | 50W-610005 E% Spring 1
40 | 50DH-617000 HFF Connecting rod 1

-113-



B 49 50W-620000 i J#:4\ Throttle control
Fig.49

-114-



50W-620000 i J#E9N Throttle control

8 R £ % W ¥E &
Item Part No. Description Q’ty | Remarks
-1 | 18480 L9001 BEERRLS Wire assy—engine control |- 1
2 | 50W-620001 B AR Pedal shim 1
3 | 50W-622000 BB AR Pedal assembly 1
4 |50W-621100 B B Lever assy—pedal 1
5 | 50W-621002 g Tension spring 1
6 |50W-621001 s Bushing 4
7 | 50W-621400 o] Rocker arm 1
8 |GB91-86 8 1.2x12 Pin 2
9 | GB91-86 8 1.6x16 Pin 2
10 | GB97.1-85 # 8 6 Washer 4
11 | GB894.1-86 P 6 Snap ring 2
12 | 50W-621003 AT Connector rod 1
13 | 50W-621300 BB GIRT Lever assy-idel control 1
14 | GB894.1-86 P4 8 Snap ring 2
15 | GB97.1-85 $pE 8 Washer 2
16 | 50W-621200 Wil Throttle support 1
17 | 50W-620100 M THILR B AR Throttle line 1
18 | GB93-87 #E 6 Washer 3
19 | GB5783-86 B M6x20 Bolt 1
20 | GB93-87 #E 8 Washer 2
21 | GB5783-86 g M8x30 Bolt 2
22 | GB6170-86 2 M8 Nut 1
23 | GB5783-86 i M8x45 Bolt 1
24 | 50W-620002 . 3 Support 1
25 | GB67-85 4T M6x16 Screw 2
26 | GB91-86 & 2x18 Pin 1
27 | GB882-86 5% B6x40 Pin shaft 1

-115-



& 50 50V-620000 il 1#E4k Throttle control
Fig.50

-116-



50V-620000 i 1#2Z4h Throttle control

5 R 5 % X BE|& B
Item Part No. Description Q'ty | Remarks
1 - | 18480 L9001 BHEARRS Wire assy—engine control | 1
2 | 50W-620001 R A 2 Pedal shim 1
3 | 50W-622000 B AR AR Pedal assembly 1
4 |50W-621100 RATBR Lever assy—pedal 1
5 | 50W-621002 g Tension spring 1
6 |50W-621001 HE Bushing 1
7 | 50W-621400 o Rocker arm 1
'8 | GB91-86 8 1.2x12 Pin 2
9 | GB91-86 # 1.6x16 Pin 3
10 | GB97.1-85 #E 6 Washer 4
11 | GB894.1-86 B 6 Snap ring 2
12 | 50W-621003 EFF Connector rod 1
13 | 50W-621300 B HRAT Lever assy—idel control 1
14 | GB894.1-86 P 8 Snap ring 2
15 | GB97.1-85 #E 8 Washer 2
16 | 50W-621200 MiIEE Throttle support 1
17 | 50V-620100 MR SR Throttle line 1
18 | GB93-87 #E 6 Washer 4
19 | GB5783-86 i M6x20 Bolt 2
20 | GB93-87 g 8 Washer 1
21 | GB5783-86 2 M8x30 Bolt 1
22 | GB6170-86 g2 M8 Nut 1
23 | GB5783-86 EH M8x45 Bolt 1
24 | 50W—620002 X Support 1
25 | GB67-85 4T M6x16 Screw 2
26 | GB91-86 &8 2x18 Pin 1
27 | GB882-86 #5%l B6x40 Pin shaft 1

-117-



T T#EYN  Throttle control

50DH-620000

-118-



50DH-620000

I THEEDA

Throttle control

82 R B % i (& ¥
Ttem Part No. Description Q’ty | Remarks
1" | 18480 19001 BEAERS Wire assy-engine control | -1
2 | 50W—620001 B AR 2 Pedal shim 1
3 | 50W-622000 BEAR A4 R Pedal assembly 1
4 [ 50W-621100 BEA B Lever assy—pedal 1
5 | 50W-621002 s Tension spring 1
6 |50W-621001 RS Bushing 4
7 | 50W-621400 iy Rocker arm 1
8 | GB91-86 8 1.2x12 Pin 2
9 | GB91-86 8 1.6x16 Pin 2
10 | GB97.1-85 #E 6 Washer 4
11 | GB894.1-86 PE 6 Snap ring 2
12 | 50W-621003 HEAF Connector tod 1
13 | 50W-621300 AR Lever -assy—idel control 1
14 | GB894.1-86 P 8 Snap ring 2
15 | GB97.1-85 #HE 8 Washer 2
16 | 50W-621200 Wil Throttle support 1
17 | 50DH-620100 MR B Throttle line 1
18 | GB93-87 #E 6 Washer 6
19 | GB5783-86 2 M6x20 Bolt 3
20 | GB93-87 g 8 | Washer 2
21 | GB5783-86 24 M8x30 Bolt 2
22 | GB6170-86 R M8 Nut 1
23 | GB5783-86 124 M8x45 Bolt 1
24 | 50W-620002 RS Support 1

-119-



K 51 50DH-620000 71 J#:4\ Throttle control
Fig.51

-120-



50DH-620000 71 J#:2\ Throttle control
5 r & % 2 e & o
Item Part No. Description Q’ty | Remarks
25 | GB67-85 - 24T M6x16 Screw © 2
26 | GB91-86 & 2x18 Pin 1
27 | GB882-86 &%l B6x40 Pin shaft 1
28 | 3-53-00-14 % Tension spring 1
29 | 50CDA-620009 Bk Fixing bolt,steel wire rope | 1
30 | GB67-85 84T M5x12 Screw 1
31 | GB41-86 B M6 Nut 1
32 | 50DC-620003 53 Plate 1
33 | GB6170-86 £ M6 Nut 1

-121-



& 52 SODHA-620000 i/ J#24\ Throttle control
Fig.52

<122.



50DHA-620000 i J#2:4\ Throttle control

¥ R B % B &g u
Item Part No. Description Q'ty | Remarks
“1 | 18480 L9001 BRARRLS Wire assy-engine control | 1
2 | 50W-620001 B AR 2 Pedal shim 1
3 | 50W-622000 B AR 4 R, Pedal assembly 1
4 |50W-621100 RAT R Lever assy—pedal 1
5 | 50W-621002 W Tension spring 1
6 |50W-621001 Bushing 4
7 | 50W-621400 Rocker arm 1
8 | GB91-86 Pin 2
9 |GB91-86 Pin 2
10 | GB97.1-85 Washer 4
11 | GB894.1-86 P5E 6 Snap ring 2
12 | 50W-621003 HEAF Connector rod 1
13 | 50W-621300 BEE B Lever assy—idel control 1
14 | GB894.1-86 P4HE 8 Snap ring 2
15 | GB97.1-85 #E 8 Washer 2
16 | 50W-621200 Milxe Throttle support 1
17 | SODHA-610100 | #iiTHrk B mR Throttle line 1
18 | GB93-87 #E 6 Washer 4
19 { GB5783-86 g M6x20 Bolt 1
20 | GB93-87 #E 8 Washer 2
21 | GB5783-86 B M8x30 Bolt 2
22 | GB6170-86 B M8 Nut 1
23 | GB5783-86 B M8x45 Bolt 1
24 | 50W-620002 i Support 1

-123-



&l 52 SO0DHA-620000 M[J#:4\ Throttle control
Fig.52

-124-



SODHA-620000 i 7#:4\ Throttle control

Fs R 5 % i HE| & =
Item Part No. Description Q’ty |Remarks
25 | GB67-85 4T M6x16 Screw 2
26 | GB91-86 & 2x18 Pin 1
27 | GB882-86 g5%h B6x40 Pin shaft 1
28 | 50DHA-610001 & 2 #R Plate 1
29 | GB97.1-85 #5810 Washer 2
30 | GB93-87 #5E 10 Washer 2
31 | GB5781-86 g M10x25 Bolt 2
32 | GB41-86 8 M6 Nut 1
33 | 50CDA-620009 | Byl Fixing bolt,steel wire rope | 1
34 | GB93-87 $HE 5 Washer 1
35 | GB67-85 LT M5x12 Screw 1
36 | S0CDA-620007 | $us Tension spring 1
37 | 50CDA-620008 B4 Spring hanger 1

.125-



B 53  S5SO0DHB-610000 ilJ#:4\ Throttle control
Fig.53

<126-



50DHB-610000

T TEEZ9,  Throttle control

5 r 5 % X HE &
Item Part No. Description Q’ty | Remarks
1 | 18480 L9001 BEEBRL Wire assy—engine control | 1
2 | 50W-620001 B AR Pedal shim 1
3 | 50W-622000 B AR SR Pedal assembly 1
4 |50W-621100 PR RR Lever assy—pedal 1
5 | 50W-621002 % Tension spring 1
6 |50W-621001 ¥HE Bushing 4
7 | 50W-621400 P Rocker arm 1
8 | GB91-86 8 1.2x12 Pin 2
9 |GB91-86 # 1.6x16 Pin 2
10 | GB97.1-85 #HE 6 Washer 4
11 | GB894.1-86 P 6 Snap ring 2
12 | 50W-621003 ey Connector rod 1
13 | 50W-621300 BB SR Lever assy-idel control 1
14 | GB894.1-86 P4EE 8 Snap ring 2
15 | GB97.1-85 #pE 8 Washer 2
16 | 50W-621200 Wil Throttle support 1
17 | 50DHB-610100 TME RS FSY Throttle line 1
18 | GB93-87 #HE 6 Washer 4
19 | GB5783-86 A M6x20 Bolt 1
20 | GB93-87 #8 8 Washer 2
21 | GB5783-86 5 M8x30 Bolt 2
22 | GB6170-86 21 M8 Nut 1
23 | GB5783-86 124 M8x45 Bolt 1
24 | 50W-620002 a8 Support 1

-127-



K 53 50DHB-610000 il J#:4\ Throttle control
Fig.53 |

-128-



SODHB-610000 i J#:4\ Throttle control

£S5 R B % WE| & =
Item Part No. Description Q’ty | Remarks
25 | GB67-85 5T M6x16 Screw 2
26 | GB91-86 8 2x18 Pin 1
27 | GB882-86 855 B6x40 Pin shaft 1
28 | 50DHB-610001 & E R Plate 1
29 | GB97.1-85 #E 10 Washer 2
30 | GB93-87 #E 10 Washer 2
31 | GB5781-86 2 M10x25 Bolt 2
32 | GB41-86 g M6 Nut 1
33 | 50CDA-620009 | Bk Fixing bolt,steel wire rope | 1
34 | GB93-87 #pE 5 Washer 1
35 | GB67-85 4T M5x12 Screw 1
36 | 5S0CDA-620007 | }u& Tension spring 1
37 | 50CDA-620008 5 A) Spring hanger 1

<129.



& 54 50W-630000 F#izh#¥E4X Handle control
Fig.54

-130-



50W—-630000 F&Izh#4\ Handle control

s R 5 . v 3 BE & »¥
Item Part No. Description Q’ty | Remarks
1. | 36010L 9000 F&Izh3  Device assy-parking brake control | 1
2 |GB5783-86 | ## M8x20 Bolt 2
3 | GB93-87 1 8 Washer 3
4 | GB882-86 &% BSx16 Pin shaft 1
5 |GB91-86 # 32x14  Pin | 1
6 |36450 L9000 #|gh#%k%  Cable assy—parking brake 1
7 | GB5783-86 ## M8x14 Bolt 1
8 | 50W-630001 B 4K Plate 1

-131-



&l 55 50DH-630000 F4#izh#:49\ Handle control
Fig.55

-132-



50DH-630000 F#izh#:4, Handle control

Fs f 5 % X BE & W
Item Part No. Description Q’ty | Remarks
1 |36010 19000 F##h% - Device assy—parking brake control | 1
2 | GB5783-86 24 M8x20 Bolt 4
3 | GB93-87 #hE 8 Washer 5
4 | GB882-86 §4% B8x16 Pin shaft 1
5 | GB91-86 # 32x14  Pin 1
6 | 50DH-631000 H KR Cable assy-parking brake 1
7 | GB5783-86 42k M8x14 Bolt 3
8 | 50W-630001 B E R Plate 1
9 | 50DH-632000 kL Bracket 1
10 | GB97.1-85 #E 8 Washer 3
11 |50CDA-631000 | %z Support 1
12 | GB93-86 #E 10 Washer 2
13 | GB5783-86 24 M10x35 Bolt 2
14 | GB91-86 8 32x30  Pin 1
15 | GB91-86 £ 32x20  Pin 2
16 | 50CDA-630007 | &%k Pin shaft 1
17 | 50DH-633000 B Rocker arm 1
18 | GB882-86 5% B8x18 Pin shaft 1
19 | 50CDA-630009 | RRiEL Ball connector 1
20 | 50CDA-630018 | #/& Washer 1
21 | 50CDA-630017 | B Spring 1
22 | 50CDA-630016 | 4'=i@ 3 Lock nut 1
23 | 50CDA-630015 | gL Regulating joint 1
24 | GB6173-86 @5 M10x1 Nut 1
25 | 50DH-630001 Rk Rod 1
26 | GB97.1-85 #.E 10 Washer 3

-133-



Kl 56 50W-640000 ﬁ&[’ﬁjﬁg& Change over control
Fig.56

4
3 , N
:: (an 10
= s 7
s $l iy 9
&

E@ T
—
—

(<
S

6 lf 789
5 L) )
w 13
(S 13
v
68
¢ \|l“‘
N,
\ q
".
15
16
6
& *"/
.-‘/ ~3 P
. 19-
18
17

-134-



50W-640000 & [\ ER 40

Change over control

FE R B G HE | &
Item Part No. Description Q'ty | Remarks
-1 | 50W-641001 Fk Handle 1
2 | 50W-641000 FH Handle 1
3 | GB65-85 BBET M4x8 Screw 1
4 | 50W-640002 a5t Neddle 1
5 | GB5783-86 = M8x20 Bolt 6
6 | GB93-87 #pE 8 Washer 6
7 | GB893.2-86 #E 30 Snap ring 3
8 | 50W-642001 3 AR R Bearing bracket 3
9 | CE18ES A5 aE ﬁgﬁ;ﬁ;al plain radial 3
10 | GB879-86 £ 8x28 Pin 1
11 | 50W-640003 o2 Rod 1
12 | 50W-640004 #pE 19 Washer 2
13 | GB894.1-86 P 18 Snap ring 2
14 | 48633 L7000 yiciR:] Gimbal 1
15 | 50W-643000 EFF Connecting rod 1
16 | GB6170-86 #H M8 Nut 4
17 | JB5306-91 XFah& SQL8-RS  Spherical plain bearing 1
18 | 25DE-64-7 B M8-4& Nut 2
19 | S50W-640005 EFF Connector rod 2
20 |JB5306-91 X TihAE SB8-RS Spherical plain bearing 1
21 | S0W-644100 | iy ' Handle 1
22 | 50W-615001 HE Bushing 2
23 | GB896-86 Pl 15 Snap ring 1
24 | GB883-86 #H%h B6x18 Pin shaft 2
25 | 50W-640006 EFF | Connecting rod 1
26 | GB91-86 4 1.2x12 Pin ‘ 2
27 | 50W-640007 R B Adjusting connection 1

-135-



K 57 50DH—-640000 Hm a4\ Change over control
Fig.57

J 789

28

18

17

<136~



50DH-640000 }ﬁuﬁjﬁé% Change over control

F5 R 5 % 2 ¥E & =B
Item Part No. Description Q’ty | Remarks
1 |50W=641001 F Ak Handle 1
2 | 50W-641000 FHR Handle 1
3 | GB65-85 24T M4x8 Screw 1
4 | 50W-640002 54t Neddle 1
5 | GB5783-86 24 M8x20 Bolt 6
6 | GB93-87 #$E 8 Washer 6
7 | GB893.2-86 PSE 30 Snap ring 3
8 | 50W-642001 & e Bearing bracket 3
o | GBISES - igil:i:;:al plain radial 3
10 | 50W-640001 & Pin 1
11 | 50W-640003 a8 Rod 1
12 | 50W-640004 #E 19 Washer 2
13 | GB894.1-86 P4 18 Snap ring 2
14 | 48633 L7000 75 1y {5 Gimbal 1
15 | 50W-643000 HEHF Connecting rod 1
16 | GB6170-86 R M8 Nut 4
17 | JB5306-91 %4 4i& SQLS-RS ﬁg:;ﬁ;al plain radial 1
18 | 25DE-64-7 B M8-%& Nut 2
19 | 50W-640005 HAF Connector rod 2
20 | JB5306-91 % HA& SQ8-RS ig:;ﬁgal plain radial 1
21 | 50W-644100 Bh A% Handle 1
22 | 50W-615001 B Bushing 2
23 | GB896-86 PiE 15 Snap ring 1
24 | GB883-86 5% B6x20 Pin shaft 1

-137-



Kl 57 50DH-640000 #:[mj#EZ\ Change over control
Fig.57

2
1
) ~
6 I 789 27
5 "=
(C1.
S

28

A
s 2
WY

=7 o8
N 19
7 ®

-138-



S0DH-640000 #:m#:4L Change over control

F5 r B % BR R & o
Item Part No. Description Q’ty | Remarks
25 | 5S0DH-640006 HEAF Connecting rod 1
26 | GB91-86 & 2.0x18 Pin 1
27 | GB8s2-86 g% B8x28 Pin shaft 1
28 | GB91-86 & 3.2x18 Pin 1
29 | 50W-640007 PR L Adjusting connection 1

-139-



J8 k4N Extinguishment control

50DC-650000

& 58

Fig.58

-140-



50DC-650000 #5:k#24\ Extinguishment control

FE K 5 % i BE | & »®

Item Part No. Description Q’ty |Remarks
-1 | 50DC-650001 BH X £k Choke valve control cable 1
2 |50DC-650002 | EekR Fixing plate 1
3 | 50CDA-650004 | % Spring hanger 1
4 |3-53-00-14 % Retracting spring 1
5 | GB67-85 BET M5x8 Nut 1
6 |50DC-650003 2 Fixing pin,steel wire rope | 1
7 | SODC-650004 B kFWH Lever 1
8 | GB97.1-85 #E 5 Washer 1
9 | GB93-87 $#./E 5 Washer 1
10 { GB41-86 2 M5 Nut 1

-141-



& 59

50W-710000 ZEEEE#EY Multi-way vvalve control

Fig.59

-142-



50W-710000 ZpgEEEYN Multi-way valve control

Fs A - % i3 BE & o
Item Part No. Description Q’ty |Remarks
1 | 50W-714000 LB 4 Multi-way valve handle 4 | 1
2 | 50W-713000 P E K Multi-way valve handle 3 | 1
3 | 50W-710003 P Collar 2
4 | 50W-712000 £ B BT 2 Multi-way valve handle 2 | 1
5 | 50W-710004 HE Bush 4
6 |S0W-711000 EBETEH 1 Multi-way valve handle 1 | 1
7 | 50W-710200 AT Rod 1
8 | 50W-710800 BHEAF Rod connecting rod 1
9 | 50W-710900 TR Rod 1
10 | 50W-710001 e Nut 2
11 | 50W-710002 82z Turn buckle 2
12 |GB6173-86 | @ MI2x125  Nut 2
13 | 50W-710300 AT Connecting rod 2
14 | GB882-86 Bi%h 8x24 Pin shaft 2
15 | GB97.1-85 8 Plain washer 6
16 | GB91-86 8 3.2x18 Pin 2
17 | GB93-87 #E 12 Washer 3
18 | GB5783-86 M M12x40 Bolt 3
19 | 69320 4K00 ZE B Multi—way valve 1
20 | 69351 L9000 =35 Connector assembly 1
21 | J1S B2401 O %5+iE P29  O-ring 1
22 | 50W-710501 HaEHEL Connector 2
23 | JISB2401 O M P24  O-ring 5
24 | 50W-710401 HEEL Connector 3

-143-



Kl 59 50W-710000 Zp&i#E4\N Multi-way valve control
Fig.59

<144



S0W-710000 Z2 3% Multi—-way valve control

g8 R B % & ¥R & B
Item Part No. Description Q’ty | Remarks
25 | S0W-710005 B3R Shaft collar 1 |=EEs

26 | GB5783-86 B4 M6x12 Bolt 1

27 | GB93-87 #8 6 Washer 1

28 | GB91-86 8 2x26 Pin 1

29 | GB882-86 it 6x22 Pin shaft 2

30 | GB97.1-86 #8 6 Plain washer 2

31 | GB91-86 8 2x16 Pin 2

32 | GB5783-86 B M8x25 Bolt 4

33 | GB93-87 8 Washer 4

34 | 50W-710100 S Support 3

35 | 30DH-610002 | A Fm Lifting knob 1

36 | 30DH-610003 | sl Fim Tilting knob 1

37 | 30DH-610008 | g Fim Knob,side—shift 1

38 |30DH-610004 | RAT Knob,attachment 1

39 |30DH-610009 | 47%& (X%, HH) Lable(clampingreleasing)| 1

40 | 30DH-610010 | 474 (jfest) Lable (rotating) 1

41 | 50W-710600 B Pin shaft 1 |=BEm

42 | 50W-710700 a5 Pin shaft 1 |=. B

.145.



& 60
Fig.60

-146-

50DH-710000

LY\  Multi-way valve control




S0DH-710000 Zi&BE#EY. Multi-way valve control

8| R B % W WE | & B
Item Part No. Description Q’ty | Remarks
“1 | 50W-714000 BB T 4 Multi-way valve handle 4 1
2 | 50W-713000 Z B EFEN 3 Multi-way valve handle 4 1
3 | 50W-710003 #h3F Collar 2
4 | 50W-712000 Z BB 2 Multi-way valve handle 4 1
5 | 50W-710004 s Bushing 4
6 |50W-711000 ZHBFH 1 Multi-way valve handle 4 1
7 | S0W-710200 T EAT Rod 1
8 |50W-710800 LEEFF Rod connecting rod 1
9 | 50W-710900 BEHT Rod 1
10 | 50W-710001 Ll Nut 2
11 | 50W-710002 o Tumn buckle 2
12 | GB6173-86 A M12x1.25 Nut 2
13 | 50W-710300 BT Connecting rod 2
14 | GB882-86 g% 8x24 Pin shaft 2
15 | GB97.1-85 #E 8 Washer 6
16 | GB91-86 4 3.2x18 Pin 2
17 | GB93-87 $HE 12 Washer 4
18 | GB5783-86 i M12x45 Bolt- 2
19 | (PBT2-02XXT/ | e Multi-way valve 1
20 | GB1235-76 O %+ 35x3.5 O-ring 1
21 | 50DH-710200 Bk B Connector assembly 1
22 | 50DH-710301 BBk Connector 2
23 | GB1235-76 O %+ B 32x3.5 O-ring 3

-147.



Kl 60 50DH-710000 Z£ &4\ Multi-way valve control
Fig.60

39 40

45

2

/7Y

[

-148-



50DH-710000 Zp&EEYN Multi-way valve control

F5 A= i BE| £ o
Item Part No. Description Q’ty | Remarks
24 | 50DH-710101 HiEEL Connector 1
25 | 50W-710401 I=RLE: DS Connector 2
26 | JISB2401 O B+ E P24 O-ring 2
27 | GB6170-86 2 MI12 Nut 2
28 | GB899-88 2 AM12x35 Bolt 2
29 | GB882-86 B8 6x22 Pin shaft 2
30 | GB97.1-86 8 6 Plain washer 2
31 | GB91-86 8 2x16 Pin 2
32 | GB5783-86 2 M8x25 Bolt 4
33 | GB93-87 g 8 Washer 4
34 | 50W-710100 X Support 3
35 | 30DH-610002 EAFm Lifting knob 1
36 | 30DH-610003 | {544 F4E Tilting knob 1
37 | 30DH-610008 MBFH Knob,side—shift 1
38 | 30DH-610004 BETFH Knob,attachment 1
39 | 30DH-610009 B (IO B Lable(clampingreleasing)| 1
40 | 30DH-610010 bR (et ) Lable (rotating) 1
41 | GB91-86 8 2x26 Pin 1
42 | 50W-710600 4%l Pin shaft 1
43 | 50W-710700 & Pin shaft 1
44 | GB93-87 B 6 Washer 1
45 | GB5783-86 i M6x12 Bolt 1
46 | 50W-710005 EYETN Collar 1 |=BEA

+149.



A 61 50W-720000 BhJ1#3%#% Booster piping assembly
Fig.61

12

13

+150-



50W-720000 Bh /188558 Booster piping assembly

F5 r 5 % LS nE & B
Ttem Part No. Description Q'ty | Remarks
1 | GB5783-86 1242 M8x16 Bolt 1

2 | GB93-87 8 Washer 1

3 | GB97.1-85 $HE 8 Plain washer 1

4 | 50W-720100 I 36 T R Tube assembly 1

5 | 50W*720005 KEBE Oil delivery hose 1

6 | Q672 SRR FH 18 Clamp 4

7 | 50W-720200 Bh 7 2% [ b 2 3k Connector assembly 1

8 | GB5783-86 B4 M6x16 Bolt 1

9 | GB93-87 #HE 6 Washer 1

10 | 50W-720001 e Clamp 1

11 | 50W-720002 BIBREE R Insulator 1

12 | 50W-721000 BB B Pipe assembly 1

13 | PKD-180 W Hose band 1

14 | 50W-720003 HKERE Low pressure hose 1

-151-



B 62 50DH-720000 Bjf1#3% 8% Booster piping assembly
Fig.62

+152-



50DH-720000 Bfj /7884585 Booster piping assembly

F2 R = % % ¢ S
Item Part No. Description Q’ty | Remarks
1 | 50DH-721000 B R, Rubber pipe assembly 1
) 50W-720200 By 18 E ML Connector assembly 1

3 | Q672 WNL XIS 18 Clamp 4

4 | 50DH*720003 166 FE JBe o Oil delivery hose 1

5 | 50DH-720100 1o 3o 58 A R, Tube assembly 1

6 | GB5783-86 B M8x16 Bolt 1

7 | GB93-87 #E 8 Washer 1

8 | GB97.1-85 $E 8 Plain washer 1

9 | 50DH*720004 166 FE JB Oil delivery hose 1

+153-



B63  50W-730000 ‘ o
Fig63  50DHA-730000 < /VHiE#(—) Steering oil pipe(I)

-154-



50W-730000

%ﬁ{ﬂ]ﬂ%(——-) Steering oil pipe( I )

S50DHA-730000

8 R B % & e & B
Item Part No. Description Q’ty | Remarks
1 283'&13;37%30000 HREE 2 Tube assembly,steering 1

2 | oD a0 | BEEE 1 Tube assembly,steering 1

3 | 50W-731000 B SR Pipe assembly 2

4 | 50W-734000 B R Pipe assembly 1

5 | 50W-736000 B R Pipe assembly 1

6 | 50W*730008 MR 0il delivery hose 1

7 | 50W-735000 B SR Rubbr pipe assembly 1

8 | Q672 PUA#FIF % 18 Clamp 2

-155-



B 64  50DHB-730000 #&[hiE&(—) Steering oil pipe( I )
Fig.64

-156-



50DHB-730000 #:[qmig%(—) Steering oil pipe( I)

Fg A= % i HE & ®
Ttem Part No. Description Q’ty | Remarks
‘1 | 50W-733000 5 S 2 Tube assembly,steering 1

2 | 50W-732000 RS 1 Tube assembly,steering 1

3 |50DHB-731000 | B LR Pipe assembly 1

4 | 50W-734000 B BR Pipe assembly 1

5 | 50W-736000 B R Pipe assembly 1

6 | SOW*730008 EERE 0il delivery hose 1

7 | 50W-735000 B R Rubbr pipe assembly 1

8 |Q672 WR£ AR 18  Clamp 2

9 |50DHB-732000 | Bef E Pipe assembly 1

-157-



& 65 50W—730000
Fig.65  SODHA-730000

BmMmE (=) Steering oil pipe( 1)

+158-



50W-730000

HmymEg(—) Steering oil pipe('I[)

SODHA-730000
¥el R B i i | %
Ttem Part No. Description Q’'ty | Remarks
‘1 | 50W-730006 T Clamp 2
2 | GB93-87 $E 8 Washer | 12
3 | GB5783-86 24 M8x16 Bolt 12
4 |GB97.1-85 #E 8 Plain washer 6
5 | 50W-730005 % Clamp 2
6 |50W-730004 R R B Insulator 5
7 | 50W-730002 sk Clamp 2
8 | 50W-730001 & e Clamp 2
9 | 50W-730003 Bk Clamp 3
10 | 50W-730007 B Clamp 1
11 | 50W-730009 BERE R Insulator 2

-159.



B 66  SODHB-730000 #&mipg(—) Steering oil pipe( 1)
Fig.66

-160-



5S0DHB-730000 #%[mi#%(—) Steering oil pipe(Il)

F5 f 5 i R £ =
Item Part No. Description Q’ty | Remarks
-1 | 50W-730006 Clamp 2
2 | GB93-87 Washer 12
3 | GB5783-86 1 M8x16 Bolt 12
4 | GB97.1-85 #E 8 Plain washer 6
5 | 50W-730005 b 11 Clamp 2
6 | 50W-730004 B RS E k Insulator 5
7 | 50W-730009 B E L Insulator 2
8 |50DHB-730001 | %3k Clamp 2
9 | 50W-730003 = Clamp 3
10 | 50W-730007 23 Clamp 1

-161-



Kl 67 50W-740000 XUAS¥S#IEE Torque converter oil cooling
Fig.67 50DH-740000 piping assembly

-162-



50W-740000 XUAFAHIEE Torque converter oil cooling

50DH-740000 piping assembly
Fe R 5 £ & WE | &
Item Part No. Description Q’ty | Remarks
1 | IB982-77 5 20 Gasket °
SO0DCW18-700007 | 3k 4k
2 SODH-740001 BEEL Connector 2
3 | 50W-740001 B e Bolt 2
W34 30 Clamp
4|2 XL KFE 28  Clamp s
50W*740007 . .
5 SODH*740007 RERE Oil delivery hose 1
50W*740006 . .
6 SODH*740006 BKERE Oil delivery hose 1
7 ggggz;im MBAISEE S Tube assembly,oil cooler 1
8 | GB5783-86 ®ie M8x16 Bolt 2
9 | GB93-87 #fE 8 Washer 2
10 | GB97.1-85 #pE 8 Plain washer 2
50W*740004 . .
11 SODH*740004 RERSE Oil delivery hose 1
50W*740005 . .
12 SODH*740005 KERS Oil delivery hose 1
13 | PKD-180 2 Hose band %
. § FO5SWS50.
14 | 50DCW18-700011 | B @S H# 3k Connector 2 FO5V50

-163-



&l 68 S50DHA-740000 XUZE¥#IiE% Torque converter oil cooling
Fig.68 piping assembly

-164-



50DHA-740000 XXZE¥&HIyiEE Torque converter oil cooling

piping assembly

F5 A= % R BE & o
Ttem Part No. Description Q’ty | Remarks
1 | Q672 WiN2e R34 28 Clamp 4

2 | SODHA*740004 | kRS 0Oil delivery hose 1

3 | 50DHA*740005 | (EERE 0il delivery hose 1

4 | PKD-180 LR Hose band 1

5 |50DHA-740001 | &4k Connecotr 1

6 |JB982-77 #pE 20 Gasket 3
7 | 50W-740001 Beiig g Bolt 1

8 | 50DH-740001 Bk Connector 1

+165-



K 69 S50DHB-740000 XNA¥S#IiiP Torque converter oil cooling
Fig.69 piping assembly

-166-



50DHB-740000 XA #1yh# Torque converter oil cooling

piping assembly

F5 A= % X e s o
Item Part No. Description Q’ty | Remarks
1 | JB982-77 HE 20 Gasket 3
2 | 50DH-740001 Bk Connector 1
3 | 50W-740001 Beige Bolt 1
4 |Q672 W4R 22 X% 28 Clamp 8
5 | 50DHB*740002 | fRERE Oil delivery hose 1
6 |SODHB*740001 | &K Oil delivery hose 1
7 | S0DH-741000 MBS B Tube assembly,oil cooler 1
8 | GB5783-86 B2 M8x16 Bolt 2
9 | GB93-87 $E 8 Washer 2
10 | GB97.1-85 HE 8 Plain washer 2
11 | S50DH*740004 1 e Oil delivery hose 1
12 | 50DH*740005 B 0il delivery hose 1
13 | PKD-180 R Hose band 2
14 | SODHB-740001 | Bii@%iEsL Connector 1

-167-



& 70 50W-751000 VHZE LA Oil pump assembly
Fig.70

C
O\
Y

Yo\
AN

A)
'\ \
, g

Q

-168-



50W-751000 HhZE SR Oil pump assembly

s R 5 % L neE| & ¥
Item Part No. Description Q’ty | Remarks
1. | 50W*750003 6 R 0il delivery hose 1

2 | 50W*750004 EERS 0il delivery hose 1

3 | Q672 WRL R 45  Clamp 4

4 |50W-751100 o C3E 224k Suction flanged connector | 2

5 | GB1235-76 O JE %+t 38x3.1 O-ring 2

6 |69101 4K005 BREER Gear pump 1

7 | JISB24001 O+ P24 O-ring 2

8 | 50W-710401 gl Pipe connector 1

9 | GB5783-86 A M10x25 Bolt 2

10 { GB93-87 #E 10 Washer 14

11 | GB97.1-85 #E 10 Plain washer 2

12 | FL-12 Pk 22 3k Split flange clamp 1

13 | GB5783-86 B M10x30 Bolt 12

14 | AS568-214 O L%+ B O-ring 2

15 | 50W-750200 B R Rubber pipe assembly 1 |mF D42
16 | 50W-750300 B R Rubber pipe assembly 1 |H¥F FE6
17 | 50W-750100 B R Rubber pipe assembly 1

18 | PKD-180 LR H Hose band 1

19 | GB5783-86 e M8x20 Bolt 16

20 | GB93-87 # 5 8 Washer 16

21 | SODCW-760002 | 722 4% Flange 2

22 | GB1235-76 O %+t 100x5.7 O-ring 2

23 | WU-100x180 I8 AR Oil filter 2

24 | 50W-426001 BHaEEEL Connector 1

25 | JISB2401 O K FE B O-ring 1

-169-



Oil pump assembly

HECHSNA

50DH-751000

K71

Fig.71

-170-



50DH-751000 HZE S A Oil pump assembly

Fe R = % W WE| & B
Ttem Part No. Description Q’ty | Remarks
1 | GB5785-86 24 M10x1.25x30  Bolt - 16
2 | GB93-87 #E 10 Washer 18
3 |FL-12 X FF1k 2 Split flange clamp 2
4 | GB5783-86 ié#é M10x25 Bolt 2
5 | AS568-214 O & HE O-ring 2
6 | GB93-87 #E 16 Washer 2
7 | GB5783-86 ¥ M16x30 Bolt 2
8 | 50DH-750200 &= 9585 Pipe assembly 1
9 | 50DH-750100 B B Pipe assembly 1
10 | CBFH-F432-AFHL | 5% Gear pump 1 ;‘%6 &
11 | CBFH-F440-AFHL | #% % Gear pump 1 | 7TWMX%E
12 | 3DE-100001 45 £ Gasket 1
13 igELB-2040/2032- e Gear pump L
14 | 50CDA-700003 | #E# Gasket 1| A
15 | GB1235-76 O %5 #t M 38x3.1 O-ring 2
16 | SODH-751200 W Oy 2 KL Suction flanged connector | 2
17 | Q672 R4 R 45  Clamp 4
18 | 50DH-750001 % 31 5 Suction hse 1
19 | 50DH*750004 106 R e Oil delivery hose 1
20 | WU-100x180 8 M 2% 0il filter 2
21 | GB1235-76 O J %5+ 100x5.7 O-ring 2
22 | S0DCW18-760002 | 322 & Flange disk 2
23 | GB93-87 #E 8 Washer 16
24 | GB5783-86 24 M8x20 Bolt 16
25 | PKD-180 LR Hose band 1

<171-



E S, Oil pipe assembly

50W-752000A

& 72

50DH-752000A

Fig.72

9

w

-172-



50W-752000A

5S0DH-752000A

E &R, Oil pipe assembly

¥ R B . Wi & &
Item Part No. Description Q’ty | Remarks
1. 0Q672 W2 X% 50  Clamp 4
50W-752003 ' ' 50w
2 S0DH-752002 KERE Low pressure hose 1 SODH
3 | 50DH-752200 [ yey 42 3k Connector assembly 1
4 | GB93-87 # B 8 Washer 2
5 | GB5783-86 i M8x16 Bolt 2
50W-752001 50w
6 S0DH-752001 ﬁfﬁﬁ"a‘ Low pressure hose 1 SODH
7 | 50W-752002 EWmas L Bracket 1
8 | GB97.1-85 #HE 10 Plain washer 2
9 | GB93-87 #E 10 Washer 2
10 | GB5783-86 #ie M10x16 Bolt 2

-173-



B 73 50W-753000 fHAFIGLMEE SR  Tube assembly,tilting
Fig.73

Gt
e \
i = =

-174-



50W-753000 fHiRHEL MBS E AL  Tube assembly,tilting

F5 A= % il HE| & o
Item Part No. Description Q’ty | Remarks
1| 50W-753200 BB AR Rubber pipe assembly 2

2 | 50W-753100 BB SRR Rubber pipe assembly 2

3 | 50W-730004 B B B Insulator 2

4 | 50W-730003 & sk Clamp 2

5 | GB93-87 H#E 8 Washer 2

6 | GB5783-86 24 M8x16 Bolt 2

7 | 50W-753400 15 Ao T 8 4 6 AR, Tube assembly,tilting 1

8 | 50W-753300 A5 T T 4 8 R Tube assembly,tilting 1

-175-



50W-800000 HIKEL (LK) Electrical system
(FO5W50)

Fig.74

& 74

ANA 0¥

24
25
26

I

I
49494959 A4 ¥D

S

w_m&~mmm LI d
010|A|
7D SIA TS
o ~N © o w



50W-800000 HSFAG(LHE) Electrical system

(FOS5WS50)

Fs R 5 % i BE| & o
Item Part No. Description Q'ty | Remarks
-1 | WD100x90/5T ARIMAT 24V Right head lamp 1

2 | Z-QX85x85/5T | A Hi/MT 24V Right side lamp 1

3 | JK406C MR sh = Pre—heat & start switch 1

4 | FXK-700 i [ T FF 3 Turn signal lamp switch 1

5 | JK-107 Jorgrse  Head light & signal lamp | ) )y 4y e
6 |DR-2 HEE 24V 0il quality gauge 1 | HeNER
7 | DW-2 MWEFE 24V Oil temperature gauge 1 | HENRE
8 |DW-2 KiRFE 24V Water temperature gauge 1 | HEUERAC
9 |GS-3 % et 24V Timer 1 | HENER
10 | KPL-202 FERAT 24V Indicator 3| Ha{UER
11 | Z-QX85x85/5T | ZRi/MT 24V Left side lamp 1

12 | WD100x90/5T ZERTEBAT 24V Left head lamp 1

13 R W\ 4 Horn push-button 1 75 1\ &
14 | DL224ED WL 24V Horn 1

15 | BX505 B Fuse box 1

16 | JD295 T ik B 58 Preheat relay 1

17 | 11067-T6201 T ) 2 Pre-heat control service 1 & FHLAT
18 | IN3A Ak e 58 Start relay 1

19 FiAZE Glow plug 4 KENHLE
20 | 23300-06J01 EhHl Starter 1 &L
21 |25240-89902 | WifEddgss | vel pressure waming 1| KR
22 PRy e I o2 Fuel outoff switch 1 RehlLEd
23 | DJB-24 Bl ZERESS 24V Reverse wamner 1

24 | JK221 HshAT IR Brake switch 1

-181-



50W-800000 HXZSZK(ZIKKE) Electrical system

(FOSW50)

Fs r 5 % PR WE| & o
Item Part No. Description Q’ty | Remarks
25| 23005-L1100 BEITFFL Reverse switch 1 | AR
26 |31918-11000 2SR B TF % Neutral start switch 1 | ASE4AT
27 | WG-2 M16x1.5 | iRf&/ERa% Oil temperature sensor 1 | ZEEAEE
28 | 23100-51H00 el Aternater 1 | ZHPLE
29 | WG-2 M12x1.25 | /KiR{E R Water temperature sensor | 1 | ZZhHLE
30 | 22630-10G00 L R 5e Pre-heat sensor 1 | ZFHILE
31 |Z-HX220x55/4H | BJE4T 24V Right tail lamp 1

32 | Z-HX220x55/4H | Z2J54T 24V Left tail lamp 1

33 | RG-1-560 TR e R s 0il quality sensor 1 | ER
34 | DJB-24 Ry SE 24V Warning buzzer 1

35 | 16412-19060 M7k 43 B R FF 56 Xffj{l separate warner 1 | WA
36 | JK861 IR I Battery switch 1

37 | 6-QA-105S i Battery 2

38 | SG-224C WigEas 24V Interrupter 1

-182-



& 75 50V-800000 M FE % (LKA ) Electrical system
Fig.75 (FO5V50)

VNR
Il'
RO WAV

=

ZK 29 30 31
I

RNURBWROY

$ 1

]
‘
U_N_OH

22 23

gﬁ
B|R B|R
GRRB G SGVGYGB
11l
J
[v_=u]|

] £

b4

G R RBY oou R 1]
[+
=

NVUOR

36 37 38 39



50V-800000 MK FE % (&K ) Electrical system

(FO5V50)
¥8 R B % we| & %
Item Part No. Description Q'ty | Remarks
-1 |DWI100x90/5T | B7HBIT 24V Right head lamp 1
2 | Z-QX85x85/5T | #Hi/MT 24V -Right side lamp 1
3 | JK406C WMESNFFL  Pre-heat & start switch 1
4 | FXK-700 5 5T FF 2 Turn signal lamp switch | 1
5 | JK-107 JeMTFF % Head light & signal lamp | 1| s 2 y e
6 |DR-2 WER 24V 0il quality gauge 1 | @auER
7 | DW-2 WiEFE 24V 0il temperature gauge 1 | e R
8 |DW-2 KifiE 24V Water temperature gauge | 1 | Z4H&{NFEMAE
9 |GS-3%# itatER 24V Timer 1 | HEeER
10 | KPL-202 ERIT 24V Indicator 3 | EaER
11 | Z-QX85x85/5T | Z2Ri/MT Left side lamp 1
12 | WD100x90/5T | ZE R HRAT Left head lamp 1
13 Rl W\ 41 Horn push-button 1 7 [ f B
14 | DL224ED WYL 24V Horn 1
15 | BX505 RE 2 & Fuse box 1
16 | 10295 Tk o, 25 Preheat relay 1
17 | 11069-4K000 s o 58 Pre-heat control service 1 | EHHE
18 | IN3A gk Start relay 1
19 | 11023-G7000 45 R 58 Pre-heat sensor 1 | B3
20 | WG-2 M16x1.5 | KkiE/EmR% Water temperature sensor 1 KA
21 | 23100-Z5672 R HHL Aternater 1 BEhHLEE
22 | 25240-25500 MEREGE Lo prossure waming 1| RHE
23 | DJB-24 %3 5% 24V Reverse warner 1
24 | JK221 ) ST FF % Brake switch 1

-187-



50V-800000 WS RS (Z&IEE) Electrical system

(FO5V50)

s R 5 L BE| & o
Ttem Part No. Description Q'ty | Remarks
25 |{-23005-L1100 BlZELTIF L Reverse switch 1 A EME
26 | 31918-11000 25 Ru A I 3 Neutral start switch 1 | AssE4sme
27 | 19811-4K000 OikE kA Motor stop device 1 R hHLEC
28 | 25550-00Z00 5 1k gk B 2% Stop relay 1 KR EhHLEC
29 | WG-2 M16x1.5 HiBRERA Oil temperature sensor 1 A5 R A B
30 | 23300-Z5515 Bl Starter 1 K EhHLES
31 2 Glow plug 4 | Rk
30 | Z-HX220x55/4H | 4T 24V Right tail lamp 1

33 | Z-HX220x55/4H | 54T 24V Left tail lamp 1

34 | RG-1-560 MEERES Oil quality sensor 1 |HECERES
35 | DJB-24 RS 24V Warning buzzer 1

36 | 16450-L6600 e~ ES Detector 1 K ENHLEC
37 | 16430-19010 MK ERLEI  Water separate warner 1 | BEHHE
38 | JK861 BIEFFL Battery switch 1

39 | 6-QA-105S EH Battery 2

40 | SG-224C WrgEas 24V Interrupter 1

-188-



B 79 50DHW14-800000 S ZE% (LK) * Electrical system
Fig. 79

: rIZEE

WNR

=1

RO WN

KRN

&

—y

2

7B
S

171683 14131c11)

R NURBV DY
L ]
1]

ot
:

| yi
2 30/

-

-

— 3 -
* o >
L'ﬁ r o 2 fi
m s (]
o -
8 = =) G R RBY y
. o of—— %
) .

»

o N

("]
-~ .
He =k~

-

—to m

-
N

13

67/
—
[

NUOR

33

? ,
IT\__
il
|

(C,

C




50DH-800000 H S ZHS (k) Electrical system

F5 r 5 % Fx R & &
Item Part No. Description Q’ty | Remarks
1. | DW100x90/5T 4 BIMEAT 24V Right head lamp 1
2 | Z-QX85x85/5T | A/i/MT 24V Right side lamp 1
3 | JK406C W Esh L Pre—heat & start switch 1
4 | FXK-700 & [ AT FF 2L Turn signal lamp switch 1
5 | IK-107 Je AN T Head light & signal lamp | ) | 0 e
6 |DR-2 wWmEE 24V 0il quality gauge 1 | Aa ke
-7 | DY-2A WER 24V Fuel pressure gauge 1 | HEeUFER
8 |DW-2 KRR 24V Water temperature gauge 1 | HEUEREKE
9 |GS-3#l At 24V Timer 1 | AAER
10 | KPL-202 AT 24V Indicator 3 | HANER
11 | Z-QX85x85/5T | ZRi/MT 24V Left side lamp 1
12 | WD100x90/5T ZRIMBIT 24V Left head lamp 1
13 w241 Horn push-button 1 AR
14 | DL224ED Byl 24V Horn 1
15 | BX505 RE2& Fuse box 1
16 | FT226 B FEJEY S 24V Pressure adjuster 1
17 | JN3A B Eh 4k ep 58 Start relay 1
18 | YG-2A ZX4 T EE R Fuel pressure sensor 1 | dAaER
19 | WG-2 Z3% 7K LA R e Water temperature sensor | 1 | ZH&{UEREC
20 | DJB-24 Bl 7% 3E 24V Reverse warner 1
21 |JK221 ST I Brake switch 1
22 | JK208A BIZEITFF £ Reverse switch 1 A5 SR A AT
23 | JK208A ZSPUAEENTFF¥E  Neutral start switch 1 A A AT
24 | QD263E B Starter 1 R

-193.



50DH-800000 HXZRS (K ) Electrical system

F5 R 5 % i R & o
Item Part No. Description Q’ty | Remarks
25 | JFW27 %l 28V 25A  Aternator 1 | ¥
26 | RG-1-560 B L e Oil quality sensor 1 (AR
27 | JK861 B F L Battery switch 1

28 | 6-QA-105S i Battery 2

29 | Z-HX220x55/4H | £5/5)T 24V Right tail lamp 1

30 | Z-HX220x55/4H | £J5)T 24V Left tail lamp 1

31 | SG-224C WL as 24V Fuse 1

-194-



B 77 SODHA-800000 i RS (L&EE) Electrical system
Fig.77

VNR
I||

RO WN

RNURBW OY

—f “ *
B

-

31 15 16

pEL b

SGY GB

G A E|

G R R OY U

GR RB

NUDOR

RNU
It
T

26 28




50DHA-800000 M FES(ZRIKE) Electrical system

e R B s B & W
Item Part No. Description Q'ty | Remarks
1 | DW100x90/5T ARIMIT 24V Right head lamp 1

2 | Z-QX85x85/5T | A Hi/MT 24V Right side lamp 1

3 | JK406C RN I L Pre—heat & start switch 1

4 | FXK-700 5 [0 4T FF Turn signal lamp switch 1

5 | JK-107 Jorgre  ead light & signal lamp )y g ofy e
6 |DR-2 WEFE 24V 0il quality gauge 1 | HA{ER
7 | DY-2A WMEZ 24V Fuel pressure gauge 1 | HEeU kA
8 |DW-2 KiEE 24V Water temperature gauge 1 G R
9 | GS-3 % itadFE 24V Timer 1 | HEERES
10 | KPL-202 F4RAT 24V Indicator 3 | e FER
11 | Z-QX85x85/5T | &£ Ri/NT 24V Left side lamp 1

12 | WD100x90/5T ZERTHRIT 24V Left head lamp 1

13 W\ 3% 40 Horn push-button 1 ACE:A W
14 | DL224ED myl 24V Horn 1

15 | BX505 1R 22 & Fuse box 1

16 | FT226 B FEJEY7 88 24V Pressure adjuster 1

17 | JN3A 2 5 4k i 58 Start relay 1

18 | YG-2A 7% T A R e Fuel pressure sensor 1 | AE0CRE
19 | WG-2 2% KIRFE B2y Water temperature sensor 1 HE U FER
20 | DJB-24 Bl ZE 28 24V Reverse warner 1

21 | JK221 ST FH X Brake switch 1

22 | JK208A Bl ZEXT £ Reverse switch 1 A FH AL
23 | JK208A ZSHEHMIFEL  Neutral start switch 1 | AR
24 | QD263E 3L Starter 1 K LA

-199-



50DHA-800000 HEZR % (£kE5E) Electrical system

e AR B % (23 HE| & u
Item Part No. Description Q’ty | Remarks
25| JF2521A Rl Aternator 1 | RHNE
26 | RG-1-560 g = L s 0il quality sensor 1 |HE{ER
27 | JK861 HIEHF X Battery switch 1

28 | 6-QA-105S & HL b Battery 2

29 | Z-HX220x55/4H | HJEHT 24V Right tail lamp 1

30 | Z-HX220x55/4H | )54 24V Left tail lamp 1

31 | SG-224C Wrszgs 24V Fuse 1

-200-



50DHB-800000 HSZ % (%K) Electrical system

Fig.78

Bl 78

ke
% FF

b
1
Nl

=
ae
oo

16

& F:“:__Vﬁwy




50DHB-800000 HBSZRZ S (K E) Electrical system

F5 A= % i BE| & o
Item Part No. Description Q'ty | Remarks
1- | DW100x90/5T A RTEBYT 24V Right head lamp 1

2 | Z-QX85x85/5T | A Ri/MT 24V Right side lamp 1

3 | JK406C FiEEHFF L  Pre-heat & start switch 1

4 | FXK-700 BERAT IR Turn signal lamp switch 1

5 | 1K-107 KMo Head light & signal lamp | ) g agy
6 |DR-2 WmER 24V 0il quality gauge 1 | NER
7 |DY-2A WER 24V Fuel pressure gauge 1 | HEBUER
8 |DW-2 KIEFE 24V Water temperature gauge 1 | HAFER
9 | GS-3 % et 24V Timer 1 | HEeER
10 | KPL-202 JERLAT 24V Indicator 1 | He N ER
11 | Z-QX85x85/5T | ZEBI/MT 24V Left side lamp 1

12 | WD100x90/5T ZERTHRAT 24V Left head lamp 1

13 i W4 Hom push-button 1 ¥ 1 £ L
14 | DL224ED Wyl 24V Homn 1

15 | BX505 BRas Fuse box 1

16 | SG-224C B Ak3E 24V Interrupter 1

17 | IN3A A2 B 4k iy 58 Start relay 1

18 | YG-2A 7Y% hE L Rae Fuel pressure sensor 1 | A& FEE
19 | WG-2 Z% KL R Water temperature sensor | 1 | HA&{XER
20 |DJB-24 B ZE %58 24V Reverse warner 1

21 | JK221 ) B AT I 3 Brake switch 1

22 | 208A BIZEATIF £ Reverse switch 1 75 3 4 e
23 |208A ZSEREHIFEL  Neutral start switch 1 A A
24 | QD263E 'L Starter 1 R EHHLA

+205-



50DHB-800000 HSFE 4 (£ KE ) Electrical system

¥ R B % W WE| & &
Item Part No. Description Q'ty | Remarks
25 | JF2521A L | Aternator 1 | B
26 | RG-1-560 MR RES Oil quality sensor 1 |HEG{UER
27 | JK861 B FFE Battery switch 1

28 | 6-QA-105S &b Battery 2

29 | Z-HX220x55/4H | F)54T 24V Right tail lamb 1

30 | Z-HX220x55/4H | K547 24V Left tail lamp 1

<206+



&l 79 50DHW14-800000 BREG(LHKE) - Electrical system

Fig. 79

o E—
/’l

26

28

16,

34




50DHW14-800000 Hi S FE %5 (L% &)  Electrical system

FE (A= % B BE| £ =
Item Part No. Description Q'ty | Remarks
‘1 | DW100x90/5T ABIBEIT 24V Right head lamp 1

2 | Z-QX85x85/5T | AARi/MT 24V Right side lamp 1

3 | JK406C e FF¥  Pre-heat & start switch 1

4 | FXK-700 5 [0 AT FF 2% Turn signal lamp switch 1

s | IK-107 JoMTFF%  Dead light & signal lamp |y gy o e
6 |DR-2 WEE 24V 0il quality gauge 1 | A4{ER
7 | DW-2 KBz 24V Water temperature gauge 1 | HEPERE
8 |GS-3 % iHEtE 24V Timer 1 | AE{ER
9 | KPL-202 FEARAT 24V Indicator 3 | HEER
10 | Z-QX85x85/5T | ZRif/IMT Left side lamp 1

11 | WD100x90/5T ZERT AT Left head lamp 1

12 m W\ 32 41 Horn push-button 1 75 [a) f B
13 | DL224ED WYL 24V Horn 1

14 | SG-224C Wiskas 24V Interrupter 1

15 | BX505 = Fuse box 1

16 | JD295 Ttk e 52 Preheat relay 1

17 | YD201 T A 58 Pre-heat time relay 1 REVLE
18 | JN3A A2 Zh 4k 58 Start relay 1

19 | 1825130430 T2 Glow plug 4 KHVLE
20 | 1812003650 KB R Water temperature sensor | 1 R EHHLE
21 | 5824100122 p-a::8 ) Aternater 1 R
22 HERES fxihpressm warning 1 REHLE
23 | DJB-24 Bl IR 24V Reverse wamner 1

24 | JK221 AT I Brake switch 1

-211-



50DHW14-800000 HL S ZRZSF (LHE ) Electrical system

F5 f 5B % FR wE & o
Item Part No. Description Q’ty | Remarks
25 | JK208A BT £ Reverse switch 1 | AEAR
26 | JK208A ZS PR IF L Neutral start switch 1 | ASEsEmE
27' 1819001372 k4 | 58 Motor stop device 1 | ZZHILE
28 | 5825500300 f25 1| ke 58 Stop relay 1

29 | JK861 B YE IF & Battery switch 1

30 | 1811001411 B Starter 1 | &E¥HLES
31 | Z-HX220x55/4H | 54T 24V Right tail lamp 1

32 | Z-HX220x55/4H | Z£J54T 24V Left tail lamp 1

33 | RG-1-560 T R e 0Oil quality sensor 1 |HE{ER
34 | 6-QA-105S Eiih Battery 2

-212-



50M3D-000000 ;@F+#H{4 Lifting part

A 80

Fig.80

214



50M3D-000000 &F+4H{4 Lifting part

Fe R B T HE| &
Item Part No. Description Q’ty | Remarks
1 | 50M3D-800000 | &% . Chain - 2

2 | 50M3D-100000 | 4hi1E Outside mast 1

3 | 50M3D-200000 | K14 Inside mast 1

4 | 50M3D-300000 | $%X %8 Fork shelf 1

5 | 50M3D-700000 | BEHEL 0il pipe system 1

6 | SOM3A-000001A | BBE Bushing 4

7 | 50M3C-500000 | AEFHE Lift jack,right 1

8 | 50M3C-600000 | ZeA2F{hfL Lift jack,left 1

9 | 50M3D-400000 | fHi&HMEL Tilting cylinder 2

-215-



HFHHHM  Lifting part

7M3-000000

&l 81

Fig.81

o

-216-



7M3-000000 EF4HF Lifting part

rFs g 5 £ R nE &
Item Part No. Description Q’ty | Remarks
1| 7M3-800000 W% Chain 2

i 7M3-100000 LS Outside mast 1

3 | 7M3-200000 I8 Inside mast 1

4 | 7M3-300000 MY » Fork shelf 1

5 | 7M3-700000 BRRG Oil pipe system 1

6 50M3A-000001A | [BE Bushing 4

7 | 7TM3-500000 R F i Lift jack,right 1

8 | 7M3-600000 AR T Lift jack,left 1

9 | 50M3D-400000 | {EAHMEL Tilting cylinder 2

<217-



50M3D-100000 %H1ZE  Outside mast

A 82

Fig.82

s \\\\‘\\N«...

-218-



50M3D-100000 #}JZ2 Outside mast

FE R 5 PR HE & =
Item Part No. Description Q’ty | Remarks
1 | GB894.1-86 P . 30 Snap ring 6
2 | s0M3A-120001 Bi Roller 2
3 | GB276-89 W& 206 Bearing 4
4 | GB893.1-86 P 62 Snap ring 2
5 | 50M3A-120003 B Cooling spacer 4
6 | SOM3A-120004 | {FE# Ajudst shim 24
7 | GB278-89 RBhH& 60106 Ball bearing 4
8 | SOM3A-130001 | B#% Roller 2
9 | GB893.1-86 P48 55 Snap ring 2
10 | 50M3A-140000 | BFER Lift roller 2
11 | GB894.1-86 P48 55 Snap ring 2
12 | GB5781-86 4 M12x50 Bolt 4
13 | GB93-87 HnE 12 Washer 4
14 | 50M3A-120002 | #4 Pivot 2
15 | GB5782-86 B M16x70 Bolt 2
16 | GB93-87 #E 16 Washer 2
17 | SO0M3D-101000 | #hiJ4Rk Outside carriage 1
18 | GB1152-74 WAF M10x1 Niplle 6
19 | 50M3A-100001 | {H&ET %k Pivot 4
20 | 50M3D-100001 I Bearing liner 2
21 | SOM3A-100002 | -3tk Retain plate 4
22 | GB93-87 #E 8 Washer 8
23 | GB5781-86 1k M8x16 Bolt 8
24 | 50M3D-100002 L Bearing cap 2
25 | GB93-87 $pE 20 Washer 4
26 | GB5785-86 iR# M20x1.5%100 Bolt 4

-219-



Outside mast

7M3-100000 #pI]ZR

&l 83

Fig.83

N7 a

220



TM3-100000 #4}['JZ8  Outside mast

Fs fr 5 2 i) BE g o
Item Part No. Description Q’ty | Remarks
1| GB894.1-86 P4 30 Snap ring 4
2 | 50M3A-120001 | %&# Roller 2
3 | GB276-89 Hi7& 206 Bearing 4
4 | GB893.1-86 P4 62 Snap ring 2
5 | 50M3A-120003 | %t/ Collar spacer 4
6 | SOM3A-120004 | JA## Adjust shim 24
7 | GB278-89 W Ehi& 60106 Ball bearing 4
8 | 50M3A-130001 | &# Roller 2
9 | GB893.1-86 4P 55 Snap ring 2
10 | 7M3-104000 'R Lift roller 2
11 | GB894.1-86 P4PE 55 ' Snapring 2
12 | GB5781-86 2 M12x50 Bolt 4
13 | GB93-87 HnE 12 Washer 4
14 | 50M3A-120002 | % Pivot 2
15 | GB5782-86 #2# M16x70 Bolt 2
16 | GB93-87 #E 16 Washer 2
17 | 7M3-101000 N3N Outside carriage 1
18 | GB1152-74 WAF M10x1 Nipple 6
19 | 50M3A-100001 {60 ARG 5l Pivot 4
20 | 50M3D-100001 | & Bearing liner 2
21 | 50M3A-100002 | -Eh#R Retain plate 4
22 | GB93-87 H#5 8 Washer 8

221~



7M3-100000 #pJZ2  Outside mast

&l 83

Fig.83

I/l 7 4
\ .,. /A/
"t 1s 120 Tl

222-



7M3-100000 #pJZE  Outside mast

F5 R 5 % i) HE & W
Item Part No. Description Q’ty | Remarks
23 | GB5781-86 12 M8x16 Bolt 8

24 | 50M3D-100002 % Bearing cap 2

25 | GB93-87 #E 20 Washer 4

26 | GB5785-86 1242 M20x1.5x100  Bolt 4

-223-



50M3D-200000 122 Inside mast

F 84

Fig.84

n
12

\\ \\ \ \ ¢ \. ’
V///////i -
\\\\\\\ ’ .\ ’
/%/%////// \ -
T 777

.224-



50M3D-200000 P§iJ]%2% Inside mast

75 r 5 7 HE & o
Item Part No. Description Q’ty | Remarks
.1 | 50M3A-200002 | # Shim 4
2 | GB278-89 BhHh& 60211  Ball bearing 4
3| 50M3A-210001 EED Chain sheave 2
4 | GB893.1-86 P4PE 100 Snap ring 2
5 | SOM3A-200001 | FE#R Retain plate 2
6 | GB93-87 $#pE 10 Washer 4
7 | GB5781-86 124 M10x20 Bolt 4
8 | SOM3A-200003 | &&stah Chain wheel pivot 2
9 | GB5783-86 4 M24x80 Bolt 2
10 | GB93-87 $pE 24 Washer 2
11 | 50M3A-200004 | JE%#k Adjust shim 2
12 | 50M3D-201000 | i JZRk Inside carriage 1
13 | GB894.1-86 PP 55 Snap ring 2
14 | S50M3A-140000 | BF-%HHR Lift roller 2
15 | GB894.1-86 48 30 Snap roller 4
16 | GB276-89 & 206 Bearing 4
17 | GB5781-86 B M12x50 Bolt 4
18 | GB93-87 #0812 Washer 4
19 | 50M3A-120002 | # Pivot 2
20 | S0M3A-120003 | i Collar spacer 4
21 | GB893.1-86 P 62 Snap ring 2
22 | S0M3A-120004 | R Adjust shim 24
23 | SOM3A-120001 | %% Roller 2

-225-



TM3-200000 HiJZ2 Inside mast

K 85

Fig.85

"
12

///////, NN

-226-



TM3-200000 iJZE. Inside mast

Fs f 5 2 FR HE & =
Item Part No. Description Q’ty | Remarks

B }1 S0M3A-200002. | & Shim 4
(2 GB/T283-94 wahah& N211  Ball bearing 4
3 7M3-202001 730 Chain sheave 2
4 | GB893.1-86 P 100 Snap ring 6
5 S0M3A-200001 AR Retain plate 2
6 | GB93-87 wE@ 10 Washer 4
7 GB5781-86 i M10x20 Bolt 4
8 SOM3A-200003 R Hh Chain wheel pivot 2
9 GB5783-86 A M24x80 Bolt 2
10 | GB93-87 ®iE 24 Washer 2
11 | SOM3A-200004 TR Adjust shim 2
12 | 7M3-201000 W18k Inside carriage 1
13 | GB894.1-86 PE 55 Snap ring 2
14 | 7M3-104000 BIER Lift roller 2
15 | GB894.1-86 B 30 Snap roller 4
16 | GB276-89 H& 206 Bearing 4
17 | GB5781-86 2 M12x50 Bolt 4
18 | GB93-87 Washer 4
19 | 50M3A-120002 L Pivot 2
20 | 50M3A-120003 8 Collar spacer 4
21 | GB893.1-86 o ) Snap ring 2
22 | SOM3A-120004 T Adjust shim 24
23 | 50M3A-120001 B Roller 2

-227-



Fork shelf

X5

2

i

A

50M3D-300000

& 86

Fig.86

-228-



50M3D-300000

X ZE Fork shelf

F5 r 5B 2 59 BEl & =
Item Part No. Description Q’ty | Remarks
1 | 50M3A-330000A HER Load backrest 1

2 | GB894.1-86 P4 35 Snap ring 4

3 50M3A-340000 s (1) Cross roller 4

4 | 50M3A-310001 | F47 Handle 2

5 | GB879-86 85 4x22 Pin 2

6 | SOM3A-310004 |#%% Spring 2

7 | 50M3A-310003 | &4#F Pin bar 2

8 | SOM3A-311000 |#¢ Xtk Fork ass'y 2

9 | 50M3D-301000 | X %2tk Fork carriage 1

10 | 50M3A-300002 | ek Adjust shim 2

11 | 50M3A-300001 | ZE#ps Roller seat 2

12 | GB93-87 HupE 22 Washer 4

13 | 50M3A-140000 |BFER Lift roller 4

14 | GB894.1-86 P4H 55 Snap ring 4

15 | 50M3A-300003 | i Bolt 4

16 | GB97.1-85 8 16 Washer 8

17 | GB93-87 H#HE 16 Washer 8

18 | GB5783-86 24 M16x30  Bolt 8

+229-



/ﬁ‘ 31 gg Fork shelf

7M3-300000

& 87

Fig.87

4%///// AN
WA SA

® = 4
é .-wmnﬂ_ A

:Ir“wavx\‘ x&ww\ / x@

\I i/ —, \\\
\Wl\ 4 H;\ /,

19

+230-



- TM3-300000 F§XZ2 Fork shelf

5 5 % R e & =
Item Part No. Description Q’ty | Remarks
-1 | 50M3A-330000A | P42 Load backrest 1
2 | GB894.1-86 418 35 Snap ring 3
3 | 50M3A-340000 | Mz () Cross roller 3
4 | S50M3A-310001 | F#% Handle 2
5 | GB879-86 &% 4x22 Pin 2
6 | 50M3A-310004 | %% Spring 2
7 | 7M3-301001 S5 FF Pin bar 2
8 | 7M3-301100 B 4k Fork ass'y 2
9 | 7M3-302000 X g ik Fork carriage 1
10 | 50M3A-300002 | A% Adjust shim 2
11 | SOM3A-300001 | B R Roller seat 2
12 | GB93-87 Hu g 22 Washer 4
13 | 7M3-104000 BIER Lift roller 6
14 | GB894.1-86 4B 55 Snap ring 6
15 | S50M3A-300003 | i@ | Bolt 4
16 | GB97.1-85 $E 16 Washer 8
17 | GB93-87 HH 16 Washer 8
18 | GB5783-86 2 M16x30 Bolt 8
19 | 50M3A-120004 | jE# Adjust shim 12
20 | GB894.1-86 P45 30 Snap ring 4
21 | GB276-89 7% 206 | Bearing 4
22 | GB93-87 H$E 12 Washer' 4

-231-



Fork shelf

e

7M3-300000

i 87

Fig.87

18

+232-



TM3-300000 4¥X 2% Fork shelf

F5 K 5 % R R &
Item Part No. Description Q’ty | Remarks
23 GB5781-86 12 M12x50 Bolt 4

24 | 50M3A-120001 Bi Roller 2

25 | 50M3A-120003 #E Collar spacer 4

26 | S50M3A-120002 L1 Pivot 2

27 | GB893.1-86 14 62 Snap ring 2

-233-



Tilting cylinder

50M3D-400000 {mi&HHED

K] 88

Fig.88

-234.



50M3D-400000 fEighEr Tilting cylinder

F5 (A % i) BE & o
Item Part No. Description Q’ty | Remarks
1,5 50M3D*401000 AR ‘ Cylinder body 1
2 | 50M3C*400008 FrAg gL M36x2 Nut 1
3 | FU1152L0 OSI #%+{E D110  Yx-seal ring 2
5 | 50M3D*400005 | A& Support ring 1
6 GB91-76 44 5x60 Pin 1
7 50M3D*400004 EE Piston 1
8 GB1235-76 O &EHE 50x3.1 O-ring 1
9 50M3D*400002 HET Piston rod 1
10 | SF-1 5035 HEFE 5035 Combination bush 1
11 | GB1235-76 OEHE 110x5.7 O-ring 1
12 | 50M3D*400003 FmE Guide bush 1
13 | 50M3C*400011 REHRE Adjust shim 1
14 | FU0O619KO ISI # & d50 Yx-seal ring 1
15 | GB1235-76 O E&EHE 60x5.7 O-ring 1
16 | 50M3C*400003 5 Cylinder cover 1
17 | 50M3C*400010 | B Nylon gasket 1
18 | GB73-85 24T M8x10 Screw 1
19 | CLO087C3 LBH BB d50 Dust ring 1
20 | GB54-76 A M36x2 Nut 2
21 | 50M3D*400001 hiFFsk Eye bar 1
22 | GB304.5-81 XA GE40ES Bearing 1
23 | GB1152-76 HAF M10x1 Nipple 1
24 | 50M3C*400009 | H%E Copper bushing 1

-235-



& 89 50M3C-500000 #i@FHimEr Lift jack,right
Fig.89 50M3C-600000 ZZ@FHimar Lift jack,left

-236-



50M3C-500000 Fi&Fuhsr
50M3C-600000 Z=FHihEL

Lift jack,right
Lift jack,left

Fe (A= % R HEl g o
Item Part No. Description Q’ty | Remarks
1- | CLO115CO LBH <2 B d65 Dust ring 1
2 FUO809KO ISI Z £t d65 Yx-seal ring 1
3 50M3C*500010 1B 7G 3/8" Plug screw 1
4 GB80-85 #ET M8x10 Screw 1
5 | 50M3C*500011 | #F Plug 1
6 50M3C*500009 i Rl Cylinder cover 1
7 GB1235-76 O EEHE 95x3.1 O-ring 1
8 50M3C*500007 T & 60x70x35  Bearing 1
9 | 50M3C*500006 h 7K B Bearing seat 1
10 | 50M3C*500012 TR SRE Adjust shim 1
11 | 50M3C*500005 | {&ZEHF Piston rod 1
12 | 50M3C*500008 Bk Connector 1
13 | 50M3C*500004 22 15 P Snap ring 1
14 | 50M3C*500003 | 7&K Support Ting 1
15 | 50M3C*500001 5 2 Piston 1
16 | SOM3C*500002 E=Tal Snap shim 1
17 | FUO936LO OSI # ¥t/ D80 Yx-seal ring 1
18 SOM3C*301000 G N Cylinder body 1
50M3C*601000

237



&l 90 TM3-500000 FHiEFmiEL  Lift jack,right
Fig.90 TM3-600000 Z#EF &L Lift jack,left

238



TM3-500000 A& F i
TM3-600000 Z@Fh&r  Lift jack,left

Lift jack,right

F5 t 5 % i) R %
Item Part No. Description Q’ty | Remarks
1 | CLO115CO LBH B52: 8 d65 Dust ring 1
2J FU0809KO ISI # £t d65 Yx-seal ring 1
3 | 50M3C*500010 % ZG 3/8" Plug screw 1
4 | GB80-85 $24T M8x10 Screw 1
5 | 50M3C*500011 ¥ Plug 1
6 | 7TM3*500004 fL 3% Cylinder cover 1
7 | GB1235-76 OB &8 100x3.1 O-ring 1
8 | 50M3C*500007 MEFHA 60x70x35 Bearing 1
9 | 7TM3*500003 R B Bearing seat 1
10 | 7M3*500005 TR RE Adjust shim 1
11 | 50M3C*500005 6 AT Piston rod 1
12 | S0M3C*500008 ¥k Connector 1
13 | S0M3C*500004 M2z 14 P Snap ring 1
14 | 7M3*500002 XA Support ring 1
15 | 7M3*500001 THE Piston 1
16 | 50M3C*500002 =120 Snap shim 1
17 | FUO979LO OSI % £t D85 Yx-seal ring 1
18 TM3*501000 FARES Cylinder body 1
7M3*601000

-239-



Kl 91 50M3D-700000 “EZES(—) Oil pipe system( I )
Fig.91

+240-



50M3D-700000 EZES(—) Oil pipe system( ] )

R =

F5 % i R &
Item Part No. Description Q’ty | Remarks
.1 | 50M3D*700004 | [Elyh%& ®13x1770  Pipe 2

2 | JB1885-77 EERE 1311-590  High—pressure hose 1

3 | 50M3D*700001 El4 ®13x3000  Pipe 1

4 | 50M3D-700003 wEBE High-pressure hose 1

:241-



e Z 4 () Oil pipe system( 1)

50M3D-700000

&l 92

Fig.92

242



50M3D-700000 “EEgEZES(—) Oil pipe system( Il )

FS fr 5 % PR BE & o
Item Part No. Description Q'ty | Remarks
1 | Q/ZCB11.1-83 | &%k 16 Hose band 6
2 | GB6170-86 21 M6 Nut 2
3 | GB848-85 #E 6 Washer 2
4 | GB5781-86 2 M6x16 Bolt 2
5 | 50M3D-700002 | E# Snap ring 2
6 | 50M3D-700001 | %3k Clamp 2
7 | 50M3A-710000 | =i@#ELkik Tree—way joint 1
8 | GB93-87 #E 10 Washer 1
9 | GB5781-86 i24 M10x20 Bolt 1

-243-



& 93 50M3D-700000 EEHRL(=) Oil pipe system(lll)
Fig.93

-244-



50M3D-700000 ¥ %% (=) Oil pipe system(Il)

F5 R 5 4 i) e o
Item Part No. Description Q’ty |Remarks
1 | JB982-77 5 24 Washer 7
2 | 50M3A-700008 | &eiEskik Connector 1
3 | JB999-77 | ¥4 M24x1.5-50 Bolt 1
4 | GB1235-76 O JE %+ 16x2.4 O-ring 2
5 | 3-60-00-07 R o 4 B AR Bolt 1
6 | GB1235-76 O JE %+ 42x3.5 O-ring 2
7 | 50M3A-700006 | &iEiEskik Connector 1
8 | SOM3A-720000 | FR#EE Unidirectional speed limiting | 1
valve
9 | 50M3A-700003A | £izigm Bolt 1
10 | GB1235-76 O B %+ B 22x2.4 O-ring 1
11 | 50M3A-700004 | &Lk Connector 2

-245-



& 94 TM3-700000 ZEEZR S (—) Oil pipe system( I )
Fig.94

-246-



TM3-700000 “EPEFHESG(—) Oil pipe system( I )

e

F5 R 5 & K £ W
Item Part No. Description Q’ty | Remarks
1° | 50M3D*700004 | [El#H%& P13x1770  Pipe 2
2 | JB1885-77 BER® 1311-590 High-pressure hose 1
3 | 50M3D*700001 Bl P13x3000  Pipe 1
4 | 50M3D-700003 | BEK® High—pressure hose 1

247



B AESG(—) Oil pipe system(1l)

7TM3-700000

Fig.95
-248-

&l 95



TM3-700000 EFEHRS (=) Oil pipe system(1l)

F5 A= % R BE &
Item Part No. Description Q’ty | Remarks
-1 Q/ZCB11.1-83 B 16 Hose band 6

2 | GB6170-86 23 M6 Nut 2

3 | GB848-85 g 6 Washer 2

4 | GB5781-86 2 M6x16 Bolt 2

5 | 7M3-700001 i Snap ring 2

6 | 50M3D-700001 | %3 Clamp 2

7 | SOM3A-710000 | =3@E$Lik Tree-way joint 1

8 | GB93-87 #E 10 Washer 1

9 | GB5781-86 B M10x20 Bolt 1|

-249.



B 96 TM3-700000 *&Fik %% (=) Oil pipe system(Il)
Fig.96

-250-



TM3-700000 E#FESG (=) Oil pipe system(Il)

FE R 5 £ R WE F o
Item Part No. Description Q’ty | Remarks
1 | JB982-77 #E 24 Washer 7

é 50M3A-700008 | griEdeskik Connector 1

3 | JB999-77 B4 M24x1.5-50  Bolt 1

4 | GB1235-76 O L%+ 16x2.4 O-ring 2

5 | 3-60-00-07 W% B R e Bolt 2

6 | GB1235-76 O &+t E 42x3.5 O-ring 4

7 | 50M3A-700006 | &cBedkik Connector 2

8 | 7M3-701000 R 2 1Y A Unidirectional speed limiting | 1

Valve

9 | SOM3A-700003A | &g Bolt 1

10 | GB1235-76 O B+ 22x2.4 O-ring 2

11 | 50M3A-700004 | &eidEkik Connector 2

-251-



& 97
Fig.97

252

50M3D-800000 #£%4% Chain




50M3D-800000 £%%% Chain

F5 A= PR BER % T
Item Part No. Description Q’ty | Remarks
1| GB6074-85 k% % LH2034x73 Chain 1

2 | GB91-86 &4 3.2x20 Pin 2

3 | SOM3A-800003 | sk * Chain connector 14

4 | 50M3A-800002 | BRiZ#} Spherical nut 2

5 | 50M3A-800001 | 2% Nut 3

6 | 50M3A-800004 | 4%k Pivot 2

7 | GB91-86 &4 3.2x30 Pin 2

-253-



B 98 TM3-800000 464 Chain
Fig.98 '

T I, \,
\-.\ .

ettt

\

/

]

"
B
-

| 4

o

.254.



TM3-800000 4%2%  Chain

Fe R 5 % PR HE & ©
Item Part No. Description Q’ty | Remarks
-1 GB6074-85 $#% 4 LH2434%61 Chain 1

2 | GB91-86 £ 3.2x20 Pin 2

3 | 7M3-800003 FEARBEL Chain connector 14

4 | 7TM3-800002 BRIZ A} Spherical nut 2

5 TM3-800001 LSS Nut 3

6 | 7M3-800004 Hi%h ' Pivot 2

7 GB91-86 45 3.2x30 Pin 2

-255-



	图79 电气系统 线路图

